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Summary of Measurement Results

Number | Test Case Clause in FCC rules Verdict

2.1046

1 izd::::; S\Alj;?m and Effective Isotropic 127 50(d)(4) PASS
127.50(h)(2)

2 Occupied Bandwidth 2.1049 PASS

, 27.53(h)
3 Band Edge C I PASS
an ge Compliance 127 53(m)

4 Peak-to-Average Power Ratio 27.50(d)/KDB971168 D01(5.7) PASS

5 Frequency Stability 2.1055/27.54 PASS
2.1051

6 Spurious Emissions at Antenna Terminals | /27.53(h) PASS
/27.53(m)
2.1053

7 Radiated Spurious Emission /27.53(h) PASS
127.53(m)

Date of Testing: August 13, 2024 ~ September 23, 2024

Date of Sample Received: July 29, 2024

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by Eurofins TA Technology (Shanghai) Co.,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties were not taken
into account and are published for informational purposes only.

Eurofins TA Technology (Shanghai) Co., Ltd.
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of Eurofins TA
Technology (Shanghai) Co., Ltd. The results documented in this report apply only to the tested
sample, under the conditions and modes of operation as described herein. Measurement
Uncertainties were not taken into account and are published for informational purposes only. This
report is written to support regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications
Commission list of test facilities recognized to perform measurements.

A2LA (Certificate Number: 3857.01)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform measurement.

1.3 Testing Location

Company: Eurofins TA Technology (Shanghai) Co., Ltd.

Address: Building 3, No.145, Jintang Rd, Pudong Shanghai, P.R.China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: https://www.eurofins.com/electrical-and-electronics
E-mail: Kain. Xu@cpt.eurofinscn.com
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 4 of 105
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2 General Description of Equipment under Test

2.1 Applicant and Manufacturer Information

Applicant

Dspread Technology (Beijing) Inc

Applicant address

Rm 407, B12C, #10(Universal Business Park), Jiuxiangiao Road,

Chaoyang District, Beijing, China

Manufacturer

Dspread Technology (Beijing) Inc

Manufacturer address

Rm 407, B12C, #10(Universal Business Park), Jiuxiangiao Road,

Chaoyang District, Beijing, China

2.2 General information

EUT Description
Model QPOS Plus
SN Conducted: 03070001202405230109

Radiated: 03070001202405230115

Hardware Version

220

Software Version 2.3.0
Power Supply Battery / AC adapter
Antenna Type Internal Antenna
LTE Band 4 1.13 dBi
Antenna Gain LTE Band 7 1.69 dBi
LTE Band 66 1.66 dBi
Test Mode(s) LTE Band 4/7/66
Test Modulation (LTE) QPSK, 16QAM,;
LTE Category 1
LTE Band 4 2410 dBm
Maximum E.l.LR.P./ E.R.P. LTE Band 7 23.68 dBm
LTE Band 66 24.30 dBm
Rated Power Supply Voltage 3.7V

Operating Voltage

Minimum: 3.6V  Maximum: 4.2V

Operating Temperature Lowest: 0°C Highest: +40°C
Testing Temperature Lowest: -30°C Highest: +50°C
Mode Tx (MHZz) Rx (MHz)
. LTE Band 4 1710 ~ 1755 2110 ~ 2155

Operating Frequency Range(s)
LTE Band 7 2500 ~ 2570 2620 ~ 2690
LTE Band 66 1710 ~ 1780 2110 ~ 2180
EUT Accessory

Battery 1

Manufacturer: Beijing Guocai Huayang Technology Co., Ltd.

Model: QPOS Plus

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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Battery 2 Manufacturer: SHEN ZHEN UTILITY ENERGY CO., LTD.
v Model: QPOS Plus
Manufacturer: JIANGXI JIEYE Electronics., Co. Ltd
USB Cable Model: JY-C15-11
Note:

1. The EUT is sent from the applicant to Eurofins TA and the information of the EUT is declared by
the applicant.

2. There is more than one Batteries, each one should be applied throughout the compliance test
respectively, and however, only the worst case (Battery 1) will be recorded in this report.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 6 of 105
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3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:
FCC CFR47 Part 27C (2023)

FCC CFR47 Part 2 (2023)

Reference standard:
ANSI C63.26-2015

KDB 971168 D01 Power Meas License Digital Systems v03r01

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 7 of 105
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4 Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (X axis, vertical polarization) and
the worst case was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in LTE is set based on the maximum RF Output Power.

The following testing in different Bandwidth is set to detailin the following table:

Test modes are chosen to be reported as the worst case configuration below:

Test modes are chosen to be reported as the worst case configuration below for LTE Band 4/7/66:

Test
Bandwidth (MH Modulati RB
Test items Modes anawi (MHz) oduiation Channel
14| 3 5 (10 | 15 | 20 |QPSK | 16QAM | 1 | 50% | 100% | L | M | H
RF Power LTE4 | O | O| O] O] O|O (0] (0] (0] (0] 0 O|l0]|O
Output and LTE7 O|O0O| O] O (0] (0] (0] (0] 0] 0|0 |0
Effective
Isotropic LTE66 | O | O | O | O | O | O (0] (0] (0] (0] 0] O|l0]|0O
Radiated Power
o led LTE4 | O | O] O | O)|O]|O (0] (0] 0 O|0|O
coupre e A o [o oo o ) o |o|o]|o
Bandwidth
LTEe6 | 0 | 0 [ o | o AN © 0 o |oJo]o
Band Ed LTE4 | O | O] O|O)|O]|O (0] (0] 0 0] 0]
e e M o [o oo o ) o |o 0o
Compliance
LTEes | 0 | 0 [ o | o B © 0 o |o o
Peak-to-Avera LTE4 | O | O| O] O] O|O (0] (0] O 0] 0]
8 "t ololo|lo]| o 0 o |o 0
e Power Ratio
LTE66 | O | O | O | O | O | O (0] (0] O 0 0]
Er N LTE4 | O | O] O|O)|O]|O (0] (0]
eaueney e 7 ololo|lo]| o 0
Stability
LTE66 | O | O | O | O | O | O (0] (0]
Spurious LTE4 | O | O] O|O)|O]|O (0]
Emissions at LTE 7 0] (0] 0] (0] (0]
Antenna
. LTE66 | O | O | O | O | O | O (0]
Terminals
Radiated LTE 4 (0] (0]
Spurious (0] (0]
Emission
Note 1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 8 of 105
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5 Test Case

5.1 RF Power Output and Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:
EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
EIRP (dBm) = ERP (dBm) + 2.15 (dB.)

Test Setup

RF cable
EUT Base station Simulatar

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 27.50(d) (4) specifies that “Fixed, mobile and portable (hand-held) stations operating in the
1710-1755 MHz band are limited to 1 watt EIRP”
Rule Part 27.50(h) (2) specifies that “Mobile and other user stations. Mobile stations are limited to 2.0

Part 27.50(d)(4) Limit <1W
Part 27.50(h)(2) Limit < 2W (33dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB for RF power output, k = 2, U= 1.19 dB for ERP/EIRP.

Test Results

Refer to the section 6.1 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 9 of 105
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5.2 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is setto =1%EBW, VBW is set to 3x RBW.

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.

Test Results

Refer to the section 6.2 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 10 of 105
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5.3 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 D01 v03r01 Section 6.0

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

For LTE Band 7 set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the
band edge. Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

RBW is setto =1%EBW, VBW is set to 3x RBW on spectrum analyzer.

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

Checked that all the results comply with the emission limit line.

Test Setup

Spectrum
Analkyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 27.53(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2305 and
2320 MHz.

Rule Part 27.53(h) specifies that “ for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log1o (P) dB”

Rule Part 27.53(m) (4) specifies that “for BRS and EBS stations. For mobile digital stations, the
attenuation factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel
edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5
megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more
than X megahertz from the channel edge, where X is the greater of 6 megahertz or the actual
emission bandwidth as defined in paragraph (m)(4) of this section. In addition, the attenuation factor

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 11 of 105
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shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and
55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent
channel BRS or EBS licensees.
Example:
The limit line is derived from 43 + 10log (P) dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log (P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.

Test Results

Refer to the section 6.3 of this report for test data.
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5.4 Peak-to-Average Power Ratio (PAPR)

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Methods of Measurement

Measure the total peak power and record as PPk. And measure the total average power and record as
PAvg. Both the peak and average power levels must be expressed in the same logarithmic units (e.g.,
dBm). Determine the PAPR from:

PAPR (dB) = PPk (dBm) - PAvg (dBm).

Test Setup

Spectrum
Anakyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 27.50(d)(5) Equipment employed must be authorized in accordance with the provisions of
24.51. Power measurements for transmissions by stations authorized under this section may be
made either in accordance with a Commission-approved average power technique or in compliance
with paragraph (d)(6) of this section. In measuring transmissions in this band using an average power
technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for thenormal distribution is
with the coverage factor k = 2, U= 0.4 dB.

Test Results

Refer to the section 6.4 of this report for test data.
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5.5 Frequency Stability

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement
Frequency Stability (Temperature Variation)
The temperature inside the climate chamber is varied from -30°C to +50°C in 10°C step size.
(1)With all power removed, the temperature was decreased to -10°C and permitted to stabilize for
three hours.

(2)Measure the carrier frequency with the test equipment in a “call mode”. These measurements
should be made within 1 minute of powering up the mobile station, to prevent significant self
warming.

(3) Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5
hours at each temperature, un-powered, before making measurements.

Frequency Stability (Voltage Variation)

The frequency stability shall be measured with variation of primary supply voltage as follows:
Primary Supply Voltage: The primary supply voltage is varied from 85% to 115% of the nominal
value for non hand-carried battery and AC powered equipment. For hand-carried,
battery-powered equipment, primary supply voltage is reduced to the battery operating end point
which shall be specified by the manufacturer.

This transceiver is specified to operate with an input voltage of between 3.6 V and 4.2 V, with a
nominal voltage of 3.7V.

Test setup
\Climate chamber ]I
|
I .
: EUT : Eiasg station
: | Simulator
I I
DC Power Supply
Limits

The frequency stability shall be sufficient to ensure that the fundamental emissions stay within the
authorized bands of operation.

Measurement Uncertainty
The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k = 3,U=0.01ppm.

Test Results
Refer to the section 6.5 of this report for test data.
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5.6 Spurious Emissions at Antenna Terminals

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
measurement is carried out using a spectrum analyzer. The spectrum analyzer scans from 9kHz to
the 10th harmonic of the carrier. The peak detector is used.

RBW is set to 1 kHz (0.009MHz~ 0.15 MHz),

RBW is set to 10 kHz (0.15 MHz~ 30 MHz)

RBW is set to 100 kHz (30MHz~1000 MHz)

RBW is set to 1000 kHz (above 1000MHz)

Sweep is set to AUTO.

Of those disturbances below (limit — 20 dB), the mark is not required for the EUT.

The modulation mode and RB allocation refer to section 5.1, using the maximum output power
configuration.

Test setup

Spectrum
Analyzer

EUT Splitter

Base station simulator

Limits

Rule Part 27.53(h) specifies that “for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log10 (P) dB..”

Rule Part 27.53(m) 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(4) of this section.

Part 27.53(h)/(g) Limit -13 dBm
Part 27.53(m) Limit -25 dBm
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 15 of 105
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Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal

distribution is with the coverage factor k = 1.96.
Frequency Uncertainty
9kHz-1GHz 0.684 dB
1GHz-27GHz 1.407 dB

Test Results

Refer to the section 6.6 of this report for test data.
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5.7 Radiated Spurious Emission

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

1. The testing follows FCC KDB 971168 D01 v03r01 Section 5.8 and ANSI C63.26-2015.

2. Below 1GHz: The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3
meter away from the antenna. The maximal emission value is acquired by adjusting the antenna
height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the
azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations Vertical (V)
and Horizontal (H). Above 1GHz: (Note: the FCC’s permission to use 1.5m as an alternative per
TCBC Conf call of Dec. 2, 2014.) The EUT is placed on a turntable 1.5 meters above the ground in
the chamber, 3 meter away from the antenna. The maximal emission value is acquired by adjusting
the antenna height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m
to 4 m, the azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations
Vertical (V) and Horizontal (H).

3. Aloop antenna, A log-periodic antenna or horn antenna shall be substituted in place of the EUT.
The log-periodic antenna will be driven by a signal generator and the level will be adjusted till the
same power value on the spectrum analyzer or receiver. The level of the spurious emissions can be
calculated through the level of the signal generator, cable loss, the gain of the substitution antenna
and the reading of the spectrum analyzer or receiver.

4. The EUT is then put into continuously transmitting mode at its maximum power level during the test.
Set Test Receiver or Spectrum RBW=100kHz, VBW=300kHz for 30MHz to 1GHz and RBW=1MHz,
VBW=3MHz for above 1GHz, and the maximum value of the receiver should be recorded as (Pr).

5. The EUT shall be replaced by a substitution antenna. In the chamber, an substitution antenna for
the frequency band of interest is placed at the reference point of the chamber. An RF Signal source
for the frequency band of interest is connected to the substitution antenna with a cable that has been
constructed to not interfere with the radiation pattern of the antenna. A power (PMea) is applied to the
input of the substitution antenna, and adjust the level of the signal generator output until the value of
the receiver reach the previously recorded (Pr). The power of signal source (PMea) is recorded. The
test should be performed by rotating the test item and adjusting the receiving antenna polarization.
6. A amplifier should be connected to the Signal Source output port. And the cable should be connect
between the Amplifier and the Substitution Antenna. The cable loss (Pcl) ,the Substitution Antenna
Gain (Ga) and the Amplifier Gain (PAg) should be recorded after test.

7. The measurement results are obtained as described below:

Power(EIRP)=PMea- PAg - Pcl + Ga

The measurement results are amend as described below:

Power(EIRP)=PMea- Pcl + Ga

8. This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15 dB)
and known input power. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP
= EIRP-2.15dB.
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The modulation mode and RB allocation refer to section 5.1, using the maximum output power
configuration.
Test setup
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Loop
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Limits

Rule Part 27.53(h) specifies that “for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 1og10 (P) dB.”

Rule Part 27.53(m) 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(4) of this section.

Part 27.53 (h) Limit -13 dBm
Part 27.53(m) Limit -25 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = £1.96, U= £3.55 dB.

Test Results

Refer to the section 6.7 of this report for test data.
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6 Test Results

6.1 RF Power Output and Effective Isotropic Radiated Power

Band Bandwidth UL RB Size RB Modulation Power EIRP
(MHz) Channel Position (dBm) (dBm)

LTE Band4 1.4 19957 1 #0 QPSK 22.70 23.83
LTE Band4 1.4 19957 1 #Mid QPSK 22.55 23.68
LTE Band4 1.4 19957 1 #Max QPSK 21.77 22.90
LTE Band4 1.4 19957 3 #0 QPSK 22.02 23.15
LTE Band4 1.4 19957 3 #Mid QPSK 22.03 23.16
LTE Band4 1.4 19957 3 #Max QPSK 22.02 23.15
LTE Band4 1.4 19957 6 #0 QPSK 21.08 22.21
LTE Band4 14 20175 1 #0 QPSK 22.61 23.74
LTE Band4 14 20175 1 #Mid QPSK 22.09 23.22
LTE Band4 14 20175 1 #Max QPSK 21.27 22.40
LTE Band4 14 20175 3 #0 QPSK 22.21 23.34
LTE Band4 14 20175 3 #Mid QPSK 22.21 23.34
LTE Band4 14 20175 3 #Max QPSK 21.79 22.92
LTE Band4 1.4 20175 6 #0 QPSK 20.85 21.98
LTE Band4 1.4 20393 1 #0 QPSK 20.95 22.08
LTE Band4 1.4 20393 1 #Mid QPSK 21.69 22.82
LTE Band4 1.4 20393 1 #Max QPSK 20.95 22.08
LTE Band4 1.4 20393 3 #0 QPSK 21.34 22.47
LTE Band4 1.4 20393 3 #Mid QPSK 21.34 22.47
LTE Band4 14 20393 3 #Max QPSK 21.39 22.52
LTE Band4 14 20393 6 #0 QPSK 20.42 21.55
LTE Band4 3 19965 1 #0 QPSK 22.02 23.15
LTE Band4 3 19965 1 #Mid QPSK 22.49 23.62
LTE Band4 3 19965 1 #Max QPSK 21.19 22.32
LTE Band4 3 19965 8 #0 QPSK 21.18 22.31
LTE Band4 3 19965 8 #Mid QPSK 21.18 22.31
LTE Band4 3 19965 8 #Max QPSK 21.17 22.30
LTE Band4 3 19965 15 #0 QPSK 21.15 22.28
LTE Band4 3 20175 1 #0 QPSK 22.31 23.44
LTE Band4 3 20175 1 #Mid QPSK 22.35 23.48
LTE Band4 3 20175 1 #Max QPSK 21.48 22.61
LTE Band4 3 20175 8 #0 QPSK 20.93 22.06
LTE Band4 3 20175 8 #Mid QPSK 20.94 22.07
LTE Band4 3 20175 8 #Max QPSK 20.91 22.04
LTE Band4 3 20175 15 #0 QPSK 20.90 22.03
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LTE Band4 3 20385 1 #0 QPSK 20.59 21.72
LTE Band4 3 20385 1 #Mid QPSK 22.01 23.14
LTE Band4 3 20385 1 #Max QPSK 21.73 22.86
LTE Band4 3 20385 8 #0 QPSK 20.62 21.75
LTE Band4 3 20385 8 #Mid QPSK 20.63 21.76
LTE Band4 3 20385 8 #Max QPSK 20.50 21.63
LTE Band4 3 20385 15 #0 QPSK 20.56 21.69
LTE Band4 5 19975 1 #0 QPSK 21.70 22.83
LTE Band4 5 19975 1 #Mid QPSK 21.95 23.08
LTE Band4 5 19975 1 #Max QPSK 21.00 22.13
LTE Band4 5 19975 12 #0 QPSK 20.80 21.93
LTE Band4 5 19975 12 #Mid QPSK 20.80 21.93
LTE Band4 5 19975 12 #Max QPSK 20.32 21.45
LTE Band4 5 19975 25 #0 QPSK 21.20 22.33
LTE Band4 5 20175 1 #0 QPSK 21.97 23.10
LTE Band4 5 20175 1 #Mid QPSK 21.74 22.87
LTE Band4 5 20175 1 #Max QPSK 22.48 23.61
LTE Band4 5 20175 12 #0 QPSK 20.64 21.77
LTE Band4 5 20175 12 #Mid QPSK 20.65 21.78
LTE Band4 5 20175 12 #Max QPSK 20.82 21.95
LTE Band4 5 20175 25 #0 QPSK 20.85 21.98
LTE Band4 5 20375 1 #0 QPSK 21.04 2217
LTE Band4 5 20375 1 #Mid QPSK 21.39 22.52
LTE Band4 5 20375 1 #Max QPSK 21.91 23.04
LTE Band4 5 20375 12 #0 QPSK 20.20 21.33
LTE Band4 5 20375 12 #Mid QPSK 20.08 21.21
LTE Band4 5 20375 12 #Max QPSK 20.04 2117
LTE Band4 5 20375 25 #0 QPSK 20.58 21.71
LTE Band4 10 20000 1 #0 QPSK 21.90 23.03
LTE Band4 10 20000 1 #Mid QPSK 22.13 23.26
LTE Band4 10 20000 1 #Max QPSK 21.21 22.34
LTE Band4 10 20000 25 #0 QPSK 20.58 21.71
LTE Band4 10 20000 25 #Mid QPSK 20.58 21.71
LTE Band4 10 20000 25 #Max QPSK 20.53 21.66
LTE Band4 10 20000 50 #0 QPSK 21.06 2219
LTE Band4 10 20175 1 #0 QPSK 21.93 23.06
LTE Band4 10 20175 1 #Mid QPSK 22.11 23.24
LTE Band4 10 20175 1 #Max QPSK 21.57 22.70
LTE Band4 10 20175 25 #0 QPSK 20.58 21.71
LTE Band4 10 20175 25 #Mid QPSK 20.58 21.71
LTE Band4 10 20175 25 #Max QPSK 21.18 22.31
LTE Band4 10 20175 50 #0 QPSK 21.01 22.14
LTE Band4 10 20350 1 #0 QPSK 22.46 23.59
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LTE Band4 10 20350 1 #Mid QPSK 2217 23.30
LTE Band4 10 20350 1 #Max QPSK 21.54 22.67
LTE Band4 10 20350 25 #0 QPSK 20.73 21.86
LTE Band4 10 20350 25 #Mid QPSK 20.75 21.88
LTE Band4 10 20350 25 #Max QPSK 20.17 21.30
LTE Band4 10 20350 50 #0 QPSK 2112 22.25
LTE Band4 15 20025 1 #0 QPSK 21.38 22.51
LTE Band4 15 20025 1 #Mid QPSK 21.56 22.69
LTE Band4 15 20025 1 #Max QPSK 21.10 22.23
LTE Band4 15 20025 36 #0 QPSK 20.17 21.30
LTE Band4 15 20025 36 #Mid QPSK 20.28 21.41
LTE Band4 15 20025 36 #Max QPSK 20.26 21.39
LTE Band4 15 20025 75 #0 QPSK 20.72 21.85
LTE Band4 15 20175 1 #0 QPSK 21.30 22.43
LTE Band4 15 20175 1 #Mid QPSK 22.10 23.23
LTE Band4 15 20175 1 #Max QPSK 22.87 24.00
LTE Band4 15 20175 36 #0 QPSK 20.41 21.54
LTE Band4 15 20175 36 #Mid QPSK 20.43 21.56
LTE Band4 15 20175 36 #Max QPSK 21.57 22.70
LTE Band4 15 20175 75 #0 QPSK 21.07 22.20
LTE Band4 15 20325 1 #0 QPSK 22.27 23.40
LTE Band4 15 20325 1 #Mid QPSK 22.29 23.42
LTE Band4 15 20325 1 #Max QPSK 21.76 22.89
LTE Band4 15 20325 36 #0 QPSK 21.38 22.51
LTE Band4 15 20325 36 #Mid QPSK 21.39 22.52
LTE Band4 15 20325 36 #Max QPSK 20.79 21.92
LTE Band4 15 20325 75 #0 QPSK 21.38 22.51
LTE Band4 20 20050 1 #0 QPSK 21.57 22.70
LTE Band4 20 20050 1 #Mid QPSK 21.76 22.89
LTE Band4 20 20050 1 #Max QPSK 21.05 22.18
LTE Band4 20 20050 50 #0 QPSK 20.86 21.99
LTE Band4 20 20050 50 #Mid QPSK 20.95 22.08
LTE Band4 20 20050 50 #Max QPSK 20.76 21.89
LTE Band4 20 20050 100 #0 QPSK 20.49 21.62
LTE Band4 20 20175 1 #0 QPSK 21.29 2242
LTE Band4 20 20175 1 #Mid QPSK 22.29 23.42
LTE Band4 20 20175 1 #Max QPSK 21.76 22.89
LTE Band4 20 20175 50 #0 QPSK 20.61 21.74
LTE Band4 20 20175 50 #Mid QPSK 20.62 21.75
LTE Band4 20 20175 50 #Max QPSK 21.78 22.91
LTE Band4 20 20175 100 #0 QPSK 20.82 21.95
LTE Band4 20 20300 1 #0 QPSK 22.97 24.10
LTE Band4 20 20300 1 #Mid QPSK 22.83 23.96
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LTE Band4 20 20300 1 #Max QPSK 21.87 23.00
LTE Band4 20 20300 50 #0 QPSK 21.48 22.61
LTE Band4 20 20300 50 #Mid QPSK 21.43 22.56
LTE Band4 20 20300 50 #Max QPSK 21.60 22.73
LTE Band4 20 20300 100 #0 QPSK 21.12 22.25
LTE Band4 1.4 19957 1 #0 16QAM 21.33 22.46
LTE Band4 1.4 19957 1 #Mid 16QAM 21.58 22.71
LTE Band4 1.4 19957 1 #Max 16QAM 20.80 21.93
LTE Band4 1.4 19957 3 #0 16QAM 21.33 22.46
LTE Band4 1.4 19957 3 #Mid 16QAM 21.32 22.45
LTE Band4 1.4 19957 3 #Max 16QAM 21.31 22.44
LTE Band4 1.4 19957 6 #0 16QAM 20.31 21.44
LTE Band4 1.4 20175 1 #0 16QAM 21.45 22.58
LTE Band4 1.4 20175 1 #Mid 16QAM 21.32 22.45
LTE Band4 1.4 20175 1 #Max 16QAM 20.61 21.74
LTE Band4 1.4 20175 3 #0 16QAM 2142 22.55
LTE Band4 1.4 20175 3 #Mid 16QAM 21.41 22.54
LTE Band4 1.4 20175 3 #Max 16QAM 21.03 22.16
LTE Band4 1.4 20175 6 #0 16QAM 19.90 21.03
LTE Band4 1.4 20393 1 #0 16QAM 20.03 21.16
LTE Band4 1.4 20393 1 #Mid 16QAM 20.74 21.87
LTE Band4 1.4 20393 1 #Max 16QAM 19.95 21.08
LTE Band4 1.4 20393 3 #0 16QAM 20.47 21.60
LTE Band4 1.4 20393 3 #Mid 16QAM 20.46 21.59
LTE Band4 1.4 20393 3 #Max 16QAM 20.52 21.65
LTE Band4 1.4 20393 6 #0 16QAM 19.56 20.69
LTE Band4 3 19965 1 #0 16QAM 21.16 22.29
LTE Band4 3 19965 1 #Mid 16QAM 22.02 23.15
LTE Band4 3 19965 1 #Max 16QAM 20.67 21.80
LTE Band4 3 19965 8 #0 16QAM 20.33 21.46
LTE Band4 3 19965 8 #Mid 16QAM 20.33 21.46
LTE Band4 3 19965 8 #Max 16QAM 20.30 21.43
LTE Band4 3 19965 15 #0 16QAM 20.26 21.39
LTE Band4 3 20175 1 #0 16QAM 21.10 22.23
LTE Band4 3 20175 1 #Mid 16QAM 21.62 22.75
LTE Band4 3 20175 1 #Max 16QAM 20.77 21.90
LTE Band4 3 20175 8 #0 16QAM 20.00 21.13
LTE Band4 3 20175 8 #Mid 16QAM 20.01 21.14
LTE Band4 3 20175 8 #Max 16QAM 19.99 21.12
LTE Band4 3 20175 15 #0 16QAM 19.98 21.11
LTE Band4 3 20385 1 #0 16QAM 19.59 20.72
LTE Band4 3 20385 1 #Mid 16QAM 20.99 2212
LTE Band4 3 20385 1 #Max 16QAM 20.30 21.43
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LTE Band4 3 20385 8 #0 16QAM 19.86 20.99
LTE Band4 3 20385 8 #Mid 16QAM 19.87 21.00
LTE Band4 3 20385 8 #Max 16QAM 19.72 20.85
LTE Band4 3 20385 15 #0 16QAM 19.77 20.90
LTE Band4 5 19975 1 #0 16QAM 21.21 22.34
LTE Band4 5 19975 1 #Mid 16QAM 21.56 22.69
LTE Band4 5 19975 1 #Max 16QAM 20.57 21.70
LTE Band4 5 19975 12 #0 16QAM 19.97 21.10
LTE Band4 5 19975 12 #Mid 16QAM 19.99 2112
LTE Band4 5 19975 12 #Max 16QAM 19.49 20.62
LTE Band4 5 19975 25 #0 16QAM 20.47 21.60
LTE Band4 5 20175 1 #0 16QAM 21.47 22.60
LTE Band4 5 20175 1 #Mid 16QAM 21.26 22.39
LTE Band4 5 20175 1 #Max 16QAM 21.58 22.71
LTE Band4 5 20175 12 #0 16QAM 19.76 20.89
LTE Band4 5 20175 12 #Mid 16QAM 19.77 20.90
LTE Band4 5 20175 12 #Max 16QAM 20.10 21.23
LTE Band4 5 20175 25 #0 16QAM 20.09 21.22
LTE Band4 5 20375 1 #0 16QAM 20.90 22.03
LTE Band4 5 20375 1 #Mid 16QAM 21.21 22.34
LTE Band4 5 20375 1 #Max 16QAM 21.19 22.32
LTE Band4 5 20375 12 #0 16QAM 19.50 20.63
LTE Band4 5 20375 12 #Mid 16QAM 19.52 20.65
LTE Band4 5 20375 12 #Max 16QAM 19.48 20.61
LTE Band4 5 20375 25 #0 16QAM 20.05 21.18
LTE Band4 10 20000 1 #0 16QAM 21.31 22.44
LTE Band4 10 20000 1 #Mid 16QAM 21.63 22.76
LTE Band4 10 20000 1 #Max 16QAM 20.70 21.83
LTE Band4 10 20000 25 #0 16QAM 19.81 20.94
LTE Band4 10 20000 25 #Mid 16QAM 19.81 20.94
LTE Band4 10 20000 25 #Max 16QAM 19.78 20.91
LTE Band4 10 20175 1 #0 16QAM 21.15 22.28
LTE Band4 10 20175 1 #Mid 16QAM 21.40 22.53
LTE Band4 10 20175 1 #Max 16QAM 20.98 22.11
LTE Band4 10 20175 25 #0 16QAM 19.70 20.83
LTE Band4 10 20175 25 #Mid 16QAM 19.71 20.84
LTE Band4 10 20175 25 #Max 16QAM 20.35 21.48
LTE Band4 10 20350 1 #0 16QAM 21.18 22.31
LTE Band4 10 20350 1 #Mid 16QAM 21.29 22.42
LTE Band4 10 20350 1 #Max 16QAM 20.22 21.35
LTE Band4 10 20350 25 #0 16QAM 19.94 21.07
LTE Band4 10 20350 25 #Mid 16QAM 19.98 21.11
LTE Band4 10 20350 25 #Max 16QAM 19.41 20.54
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LTE Band4 15 20025 1 #0 16QAM 20.72 21.85
LTE Band4 15 20025 1 #Mid 16QAM 21.03 22.16
LTE Band4 15 20025 1 #Max 16QAM 20.55 21.68
LTE Band4 15 20175 1 #0 16QAM 20.48 21.61
LTE Band4 15 20175 1 #Mid 16QAM 21.28 22.41
LTE Band4 15 20175 1 #Max 16QAM 21.75 22.88
LTE Band4 15 20325 1 #0 16QAM 21.44 22.57
LTE Band4 15 20325 1 #Mid 16QAM 21.52 22.65
LTE Band4 15 20325 1 #Max 16QAM 20.59 21.72
LTE Band4 20 20050 1 #0 16QAM 20.84 21.97
LTE Band4 20 20050 1 #Mid 16QAM 21.04 22.17
LTE Band4 20 20050 1 #Max 16QAM 20.32 21.45
LTE Band4 20 20175 1 #0 16QAM 20.26 21.39
LTE Band4 20 20175 1 #Mid 16QAM 21.26 22.39
LTE Band4 20 20175 1 #Max 16QAM 20.37 21.50
LTE Band4 20 20300 1 #0 16QAM 21.46 22.59
LTE Band4 20 20300 1 #Mid 16QAM 21.82 22.95
LTE Band4 20 20300 1 #Max 16QAM 20.51 21.64
Band Bandwidth |~ UL~ | posize | RB | Modulation | FOWer | EIRP
(MHz) Channel Position (dBm) (dBm)

LTE Band7 5 20775 1 #0 QPSK 20.75 22.44
LTE Band7 5 20775 1 #Mid QPSK 21.11 22.80
LTE Band7 5 20775 1 #Max QPSK 21.10 22.79
LTE Band7 5 20775 12 #0 QPSK 19.88 21.57
LTE Band7 5 20775 12 #Mid QPSK 19.87 21.56
LTE Band7 5 20775 12 #Max QPSK 19.69 21.38
LTE Band7 5 20775 25 #0 QPSK 19.55 21.24
LTE Band7 5 21100 1 #0 QPSK 20.83 22.52
LTE Band7 5 21100 1 #Mid QPSK 20.45 22.14
LTE Band7 5 21100 1 #Max QPSK 20.81 22.50
LTE Band7 5 21100 12 #0 QPSK 19.97 21.66
LTE Band7 5 21100 12 #Mid QPSK 19.98 21.67
LTE Band7 5 21100 12 #Max QPSK 19.67 21.36
LTE Band7 5 21100 25 #0 QPSK 19.54 21.23
LTE Band7 5 21425 1 #0 QPSK 20.96 22.65
LTE Band7 5 21425 1 #Mid QPSK 21.24 22.93
LTE Band7 5 21425 1 #Max QPSK 21.04 22.73
LTE Band7 5 21425 12 #0 QPSK 19.92 21.61
LTE Band7 5 21425 12 #Mid QPSK 19.93 21.62
LTE Band7 5 21425 12 #Max QPSK 19.70 21.39
LTE Band7 5 21425 25 #0 QPSK 19.02 20.71
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LTE Band7 10 20800 1 #0 QPSK 20.99 22.68
LTE Band7 10 20800 1 #Mid QPSK 20.92 22.61
LTE Band7 10 20800 1 #Max QPSK 21.15 22.84
LTE Band7 10 20800 25 #0 QPSK 19.91 21.60
LTE Band7 10 20800 25 #Mid QPSK 19.90 21.59
LTE Band7 10 20800 25 #Max QPSK 20.15 21.84
LTE Band7 10 20800 50 #0 QPSK 19.76 21.45
LTE Band7 10 21100 1 #0 QPSK 20.91 22.60
LTE Band7 10 21100 1 #Mid QPSK 20.68 22.37
LTE Band7 10 21100 1 #Max QPSK 21.34 23.03
LTE Band7 10 21100 25 #0 QPSK 19.78 21.47
LTE Band7 10 21100 25 #Mid QPSK 19.79 21.48
LTE Band7 10 21100 25 #Max QPSK 20.62 22.31
LTE Band7 10 21100 50 #0 QPSK 19.75 21.44
LTE Band7 10 21400 1 #0 QPSK 21.21 22.90
LTE Band7 10 21400 1 #Mid QPSK 20.30 21.99
LTE Band7 10 21400 1 #Max QPSK 21.35 23.04
LTE Band7 10 21400 25 #0 QPSK 20.21 21.90
LTE Band7 10 21400 25 #Mid QPSK 20.24 21.93
LTE Band7 10 21400 25 #Max QPSK 20.06 21.75
LTE Band7 10 21400 50 #0 QPSK 19.34 21.03
LTE Band7 15 20825 1 #0 QPSK 20.56 22.25
LTE Band7 15 20825 1 #Mid QPSK 20.76 22.45
LTE Band7 15 20825 1 #Max QPSK 20.89 22.58
LTE Band7 15 20825 36 #0 QPSK 20.22 21.91
LTE Band7 15 20825 36 #Mid QPSK 20.31 22.00
LTE Band7 15 20825 36 #Max QPSK 20.24 21.93
LTE Band7 15 20825 75 #0 QPSK 19.69 21.38
LTE Band7 15 21100 1 #0 QPSK 20.83 22.52
LTE Band7 15 21100 1 #Mid QPSK 20.49 22.18
LTE Band7 15 21100 1 #Max QPSK 21.25 22.94
LTE Band7 15 21100 36 #0 QPSK 19.40 21.09
LTE Band7 15 21100 36 #Mid QPSK 19.41 21.10
LTE Band7 15 21100 36 #Max QPSK 20.07 21.76
LTE Band7 15 21100 75 #0 QPSK 19.45 21.14
LTE Band7 15 21375 1 #0 QPSK 21.44 23.13
LTE Band7 15 21375 1 #Mid QPSK 20.18 21.87
LTE Band7 15 21375 1 #Max QPSK 21.02 22.71
LTE Band7 15 21375 36 #0 QPSK 19.89 21.58
LTE Band7 15 21375 36 #Mid QPSK 19.93 21.62
LTE Band7 15 21375 36 #Max QPSK 19.62 21.31
LTE Band7 15 21375 75 #0 QPSK 19.20 20.89
LTE Band7 20 20850 1 #0 QPSK 20.89 22.58
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LTE Band7 20 20850 1 #Mid QPSK 21.99 23.68
LTE Band7 20 20850 1 #Max QPSK 20.24 21.93
LTE Band7 20 20850 50 #0 QPSK 20.41 22.10
LTE Band7 20 20850 50 #Mid QPSK 20.36 22.05
LTE Band7 20 20850 50 #Max QPSK 19.79 21.48
LTE Band7 20 20850 100 #0 QPSK 19.37 21.06
LTE Band7 20 21100 1 #0 QPSK 20.56 22.25
LTE Band7 20 21100 1 #Mid QPSK 20.67 22.36
LTE Band7 20 21100 1 #Max QPSK 21.21 22.90
LTE Band7 20 21100 50 #0 QPSK 19.99 21.68
LTE Band7 20 21100 50 #Mid QPSK 20.00 21.69
LTE Band7 20 21100 50 #Max QPSK 20.20 21.89
LTE Band7 20 21100 100 #0 QPSK 19.09 20.78
LTE Band7 20 21350 1 #0 QPSK 21.12 22.81
LTE Band7 20 21350 1 #Mid QPSK 20.45 2214
LTE Band7 20 21350 1 #Max QPSK 20.35 22.04
LTE Band7 20 21350 50 #0 QPSK 20.37 22.06
LTE Band7 20 21350 50 #Mid QPSK 20.39 22.08
LTE Band7 20 21350 50 #Max QPSK 20.19 21.88
LTE Band7 20 21350 100 #0 QPSK 18.98 20.67
LTE Band7 5 20775 1 #0 16QAM 19.66 21.35
LTE Band7 5 20775 1 #Mid 16QAM 20.06 21.75
LTE Band7 5 20775 1 #Max 16QAM 20.18 21.87
LTE Band7 5 20775 12 #0 16QAM 18.70 20.39
LTE Band7 5 20775 12 #Mid 16QAM 18.71 20.40
LTE Band7 5 20775 12 #Max 16QAM 18.55 20.24
LTE Band7 5 20775 25 #0 16QAM 18.50 20.19
LTE Band7 5 21100 1 #0 16QAM 20.34 22.03
LTE Band7 5 21100 1 #Mid 16QAM 19.90 21.59
LTE Band7 5 21100 1 #Max 16QAM 20.28 21.97
LTE Band7 5 21100 12 #0 16QAM 19.17 20.86
LTE Band7 5 21100 12 #Mid 16QAM 19.30 20.99
LTE Band7 5 21100 12 #Max 16QAM 19.03 20.72
LTE Band7 5 21100 25 #0 16QAM 18.84 20.53
LTE Band7 5 21425 1 #0 16QAM 20.71 22.40
LTE Band7 5 21425 1 #Mid 16QAM 20.99 22.68
LTE Band7 5 21425 1 #Max 16QAM 20.74 22.43
LTE Band7 5 21425 12 #0 16QAM 19.38 21.07
LTE Band7 5 21425 12 #Mid 16QAM 19.41 21.10
LTE Band7 5 21425 12 #Max 16QAM 19.12 20.81
LTE Band7 5 21425 25 #0 16QAM 18.51 20.20
LTE Band7 10 20800 1 #0 16QAM 20.12 21.81
LTE Band7 10 20800 1 #Mid 16QAM 20.12 21.81
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LTE Band7 10 20800 1 #Max 16QAM 20.58 22.27
LTE Band7 10 20800 25 #0 16QAM 18.89 20.58
LTE Band7 10 20800 25 #Mid 16QAM 18.85 20.54
LTE Band7 10 20800 25 #Max 16QAM 19.18 20.87
LTE Band7 10 21100 1 #0 16QAM 20.16 21.85
LTE Band7 10 21100 1 #Mid 16QAM 19.93 21.62
LTE Band7 10 21100 1 #Max 16QAM 20.69 22.38
LTE Band7 10 21100 25 #0 16QAM 18.82 20.51
LTE Band7 10 21100 25 #Mid 16QAM 18.84 20.53
LTE Band7 10 21100 25 #Max 16QAM 19.75 21.44
LTE Band7 10 21400 1 #0 16QAM 20.42 22.11
LTE Band7 10 21400 1 #Mid 16QAM 19.32 21.01
LTE Band7 10 21400 1 #Max 16QAM 20.29 21.98
LTE Band7 10 21400 25 #0 16QAM 19.30 20.99
LTE Band7 10 21400 25 #Mid 16QAM 19.33 21.02
LTE Band7 10 21400 25 #Max 16QAM 19.06 20.75
LTE Band7 15 20825 1 #0 16QAM 20.00 21.69
LTE Band7 15 20825 1 #Mid 16QAM 20.25 21.94
LTE Band7 15 20825 1 #Max 16QAM 20.55 22.24
LTE Band7 15 21100 1 #0 16QAM 20.22 21.91
LTE Band7 15 21100 1 #Mid 16QAM 19.91 21.60
LTE Band7 15 21100 1 #Max 16QAM 20.75 22.44
LTE Band7 15 21375 1 #0 16QAM 20.82 22.51
LTE Band7 15 21375 1 #Mid 16QAM 19.77 21.46
LTE Band7 15 21375 1 #Max 16QAM 20.63 22.32
LTE Band7 20 20850 1 #0 16QAM 20.31 22.00
LTE Band7 20 20850 1 #Mid 16QAM 21.55 23.24
LTE Band7 20 20850 1 #Max 16QAM 19.78 21.47
LTE Band7 20 21100 1 #0 16QAM 19.70 21.39
LTE Band7 20 21100 1 #Mid 16QAM 19.84 21.53
LTE Band7 20 21100 1 #Max 16QAM 20.51 22.20
LTE Band7 20 21350 1 #0 16QAM 20.45 22.14
LTE Band7 20 21350 1 #Mid 16QAM 19.84 21.53
LTE Band7 20 21350 1 #Max 16QAM 19.78 21.47
Band Bandwidth UL RB Size R-B- Modulation Power EIRP
(MHz) Channel Position (dBm) (dBm)
LTE Band66 14 131979 1 #0 QPSK 20.91 22.57
LTE Band66 14 131979 1 #Mid QPSK 21.15 22.81
LTE Band66 14 131979 1 #Max QPSK 20.87 22.53
LTE Band66 14 131979 3 #0 QPSK 21.07 22.73
LTE Band66 1.4 131979 3 #Mid QPSK 21.06 22.72
LTE Band66 1.4 131979 3 #Max QPSK 20.79 22.45
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LTE Band66 1.4 131979 6 #0 QPSK 19.76 2142
LTE Band66 1.4 132322 1 #0 QPSK 21.30 22.96
LTE Band66 1.4 132322 1 #Mid QPSK 21.33 22.99
LTE Band66 1.4 132322 1 #Max QPSK 20.86 22.52
LTE Band66 1.4 132322 3 #0 QPSK 21.34 23.00
LTE Band66 1.4 132322 3 #Mid QPSK 21.33 22.99
LTE Band66 1.4 132322 3 #Max QPSK 20.99 22.65
LTE Band66 1.4 132322 6 #0 QPSK 20.04 21.70
LTE Band66 1.4 132665 1 #0 QPSK 22.64 24.30
LTE Band66 1.4 132665 1 #Mid QPSK 21.27 22.93
LTE Band66 1.4 132665 1 #Max QPSK 21.23 22.89
LTE Band66 1.4 132665 3 #0 QPSK 21.57 23.23
LTE Band66 1.4 132665 3 #Mid QPSK 21.56 23.22
LTE Band66 1.4 132665 3 #Max QPSK 20.97 22.63
LTE Band66 1.4 132665 6 #0 QPSK 20.07 21.73
LTE Band66 3 131987 1 #0 QPSK 20.85 22.51
LTE Band66 3 131987 1 #Mid QPSK 21.33 22.99
LTE Band66 3 131987 1 #Max QPSK 20.68 22.34
LTE Band66 3 131987 8 #0 QPSK 20.01 21.67
LTE Band66 3 131987 8 #Mid QPSK 20.01 21.67
LTE Band66 3 131987 8 #Max QPSK 19.98 21.64
LTE Band66 3 131987 15 #0 QPSK 19.97 21.63
LTE Band66 3 132322 1 #0 QPSK 21.39 23.05
LTE Band66 3 132322 1 #Mid QPSK 21.59 23.25
LTE Band66 3 132322 1 #Max QPSK 20.88 22.54
LTE Band66 3 132322 8 #0 QPSK 20.22 21.88
LTE Band66 3 132322 8 #Mid QPSK 20.22 21.88
LTE Band66 3 132322 8 #Max QPSK 20.08 21.74
LTE Band66 3 132322 15 #0 QPSK 20.10 21.76
LTE Band66 3 132657 1 #0 QPSK 21.03 22.69
LTE Band66 3 132657 1 #Mid QPSK 21.67 23.33
LTE Band66 3 132657 1 #Max QPSK 21.29 22.95
LTE Band66 3 132657 8 #0 QPSK 20.33 21.99
LTE Band66 3 132657 8 #Mid QPSK 20.34 22.00
LTE Band66 3 132657 8 #Max QPSK 20.16 21.82
LTE Band66 3 132657 15 #0 QPSK 20.22 21.88
LTE Band66 5 131997 1 #0 QPSK 21.07 22.73
LTE Band66 5 131997 1 #Mid QPSK 20.80 22.46
LTE Band66 5 131997 1 #Max QPSK 20.64 22.30
LTE Band66 5 131997 12 #0 QPSK 19.81 21.47
LTE Band66 5 131997 12 #Mid QPSK 19.82 21.48
LTE Band66 5 131997 12 #Max QPSK 19.31 20.97
LTE Band66 5 131997 25 #0 QPSK 19.89 21.55
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LTE Band66 5 132322 1 #0 QPSK 2147 23.13
LTE Band66 5 132322 1 #Mid QPSK 21.18 22.84
LTE Band66 5 132322 1 #Max QPSK 21.78 23.44
LTE Band66 5 132322 12 #0 QPSK 20.30 21.96
LTE Band66 5 132322 12 #Mid QPSK 20.32 21.98
LTE Band66 5 132322 12 #Max QPSK 20.29 21.95
LTE Band66 5 132322 25 #0 QPSK 20.14 21.80
LTE Band66 5 132647 1 #0 QPSK 20.40 22.06
LTE Band66 5 132647 1 #Mid QPSK 21.30 22.96
LTE Band66 5 132647 1 #Max QPSK 2142 23.08
LTE Band66 5 132647 12 #0 QPSK 20.04 21.70
LTE Band66 5 132647 12 #Mid QPSK 20.05 21.71
LTE Band66 5 132647 12 #Max QPSK 19.82 21.48
LTE Band66 5 132647 25 #0 QPSK 20.33 21.99
LTE Band66 10 132022 1 #0 QPSK 20.93 22.59
LTE Band66 10 132022 1 #Mid QPSK 20.70 22.36
LTE Band66 10 132022 1 #Max QPSK 20.21 21.87
LTE Band66 10 132022 25 #0 QPSK 19.34 21.00
LTE Band66 10 132022 25 #Mid QPSK 19.34 21.00
LTE Band66 10 132022 25 #Max QPSK 19.42 21.08
LTE Band66 10 132022 50 #0 QPSK 19.71 21.37
LTE Band66 10 132322 1 #0 QPSK 2142 23.08
LTE Band66 10 132322 1 #Mid QPSK 21.37 23.03
LTE Band66 10 132322 1 #Max QPSK 20.55 22.21
LTE Band66 10 132322 25 #0 QPSK 20.04 21.70
LTE Band66 10 132322 25 #Mid QPSK 20.05 21.71
LTE Band66 10 132322 25 #Max QPSK 20.02 21.68
LTE Band66 10 132322 50 #0 QPSK 20.30 21.96
LTE Band66 10 132622 1 #0 QPSK 22.23 23.89
LTE Band66 10 132622 1 #Mid QPSK 21.34 23.00
LTE Band66 10 132622 1 #Max QPSK 21.32 22.98
LTE Band66 10 132622 25 #0 QPSK 20.06 21.72
LTE Band66 10 132622 25 #Mid QPSK 20.06 21.72
LTE Band66 10 132622 25 #Max QPSK 20.30 21.96
LTE Band66 10 132622 50 #0 QPSK 20.20 21.86
LTE Band66 15 132047 1 #0 QPSK 20.74 22.40
LTE Band66 15 132047 1 #Mid QPSK 20.38 22.04
LTE Band66 15 132047 1 #Max QPSK 19.52 21.18
LTE Band66 15 132047 36 #0 QPSK 19.25 20.91
LTE Band66 15 132047 36 #Mid QPSK 19.26 20.92
LTE Band66 15 132047 36 #Max QPSK 19.21 20.87
LTE Band66 15 132047 75 #0 QPSK 19.43 21.09
LTE Band66 15 132322 1 #0 QPSK 21.75 23.41
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LTE Band66 15 132322 1 #Mid QPSK 21.18 22.84
LTE Band66 15 132322 1 #Max QPSK 20.36 22.02
LTE Band66 15 132322 36 #0 QPSK 20.08 21.74
LTE Band66 15 132322 36 #Mid QPSK 20.11 21.77
LTE Band66 15 132322 36 #Max QPSK 19.82 21.48
LTE Band66 15 132322 75 #0 QPSK 20.24 21.90
LTE Band66 15 132597 1 #0 QPSK 21.20 22.86
LTE Band66 15 132597 1 #Mid QPSK 20.96 22.62
LTE Band66 15 132597 1 #Max QPSK 21.05 22.71
LTE Band66 15 132597 36 #0 QPSK 19.28 20.94
LTE Band66 15 132597 36 #Mid QPSK 19.28 20.94
LTE Band66 15 132597 36 #Max QPSK 20.36 22.02
LTE Band66 15 132597 75 #0 QPSK 19.87 21.53
LTE Band66 20 132072 1 #0 QPSK 20.52 22.18
LTE Band66 20 132072 1 #Mid QPSK 20.58 22.24
LTE Band66 20 132072 1 #Max QPSK 20.25 21.91
LTE Band66 20 132072 50 #0 QPSK 19.93 21.59
LTE Band66 20 132072 50 #Mid QPSK 19.94 21.60
LTE Band66 20 132072 50 #Max QPSK 20.25 21.91
LTE Band66 20 132072 100 #0 QPSK 19.19 20.85
LTE Band66 20 132322 1 #0 QPSK 21.77 23.43
LTE Band66 20 132322 1 #Mid QPSK 21.58 23.24
LTE Band66 20 132322 1 #Max QPSK 20.72 22.38
LTE Band66 20 132322 50 #0 QPSK 21.06 22.72
LTE Band66 20 132322 50 #Mid QPSK 21.07 22.73
LTE Band66 20 132322 50 #Max QPSK 20.61 22.27
LTE Band66 20 132322 100 #0 QPSK 20.11 21.77
LTE Band66 20 132572 1 #0 QPSK 20.83 22.49
LTE Band66 20 132572 1 #Mid QPSK 21.03 22.69
LTE Band66 20 132572 1 #Max QPSK 21.56 23.22
LTE Band66 20 132572 50 #0 QPSK 19.67 21.33
LTE Band66 20 132572 50 #Mid QPSK 19.67 21.33
LTE Band66 20 132572 50 #Max QPSK 20.83 22.49
LTE Band66 20 132572 100 #0 QPSK 19.70 21.36
LTE Band66 1.4 131979 1 #0 16QAM 20.28 21.94
LTE Band66 1.4 131979 1 #Mid 16QAM 20.54 22.20
LTE Band66 1.4 131979 1 #Max 16QAM 20.25 21.91
LTE Band66 1.4 131979 3 #0 16QAM 20.60 22.26
LTE Band66 1.4 131979 3 #Mid 16QAM 20.59 22.25
LTE Band66 1.4 131979 3 #Max 16QAM 20.34 22.00
LTE Band66 1.4 131979 6 #0 16QAM 19.16 20.82
LTE Band66 1.4 132322 1 #0 16QAM 20.89 22.55
LTE Band66 1.4 132322 1 #Mid 16QAM 20.96 22.62
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LTE Band66 1.4 132322 1 #Max 16QAM 20.55 22.21
LTE Band66 1.4 132322 3 #0 16QAM 20.85 22.51
LTE Band66 1.4 132322 3 #Mid 16QAM 20.84 22.50
LTE Band66 1.4 132322 3 #Max 16QAM 20.55 22.21
LTE Band66 1.4 132322 6 #0 16QAM 19.44 21.10
LTE Band66 1.4 132665 1 #0 16QAM 21.62 23.28
LTE Band66 1.4 132665 1 #Mid 16QAM 20.56 22.22
LTE Band66 1.4 132665 1 #Max 16QAM 20.49 22.15
LTE Band66 1.4 132665 3 #0 16QAM 20.97 22.63
LTE Band66 1.4 132665 3 #Mid 16QAM 20.97 22.63
LTE Band66 1.4 132665 3 #Max 16QAM 20.36 22.02
LTE Band66 1.4 132665 6 #0 16QAM 19.44 21.10
LTE Band66 3 131987 1 #0 16QAM 20.52 22.18
LTE Band66 3 131987 1 #Mid 16QAM 21.03 22.69
LTE Band66 3 131987 1 #Max 16QAM 20.29 21.95
LTE Band66 3 131987 8 #0 16QAM 19.30 20.96
LTE Band66 3 131987 8 #Mid 16QAM 19.29 20.95
LTE Band66 3 131987 8 #Max 16QAM 19.27 20.93
LTE Band66 3 131987 15 #0 16QAM 19.22 20.88
LTE Band66 3 132322 1 #0 16QAM 20.96 22.62
LTE Band66 3 132322 1 #Mid 16QAM 21.24 22.90
LTE Band66 3 132322 1 #Max 16QAM 20.54 22.20
LTE Band66 3 132322 8 #0 16QAM 19.65 21.31
LTE Band66 3 132322 8 #Mid 16QAM 19.66 21.32
LTE Band66 3 132322 8 #Max 16QAM 19.51 2117
LTE Band66 3 132322 15 #0 16QAM 19.48 21.14
LTE Band66 3 132657 1 #0 16QAM 20.29 21.95
LTE Band66 3 132657 1 #Mid 16QAM 20.95 22.61
LTE Band66 3 132657 1 #Max 16QAM 20.56 22.22
LTE Band66 3 132657 8 #0 16QAM 19.74 21.40
LTE Band66 3 132657 8 #Mid 16QAM 19.75 21.41
LTE Band66 3 132657 8 #Max 16QAM 19.59 21.25
LTE Band66 3 132657 15 #0 16QAM 19.64 21.30
LTE Band66 5 131997 1 #0 16QAM 20.94 22.60
LTE Band66 5 131997 1 #Mid 16QAM 20.77 22.43
LTE Band66 5 131997 1 #Max 16QAM 20.68 22.34
LTE Band66 5 131997 12 #0 16QAM 19.61 21.27
LTE Band66 5 131997 12 #Mid 16QAM 19.63 21.29
LTE Band66 5 131997 12 #Max 16QAM 19.16 20.82
LTE Band66 5 131997 25 #0 16QAM 19.67 21.33
LTE Band66 5 132322 1 #0 16QAM 21.68 23.34
LTE Band66 5 132322 1 #Mid 16QAM 2142 23.08
LTE Band66 5 132322 1 #Max 16QAM 21.70 23.36
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LTE Band66 5 132322 12 #0 16QAM 20.23 21.89
LTE Band66 5 132322 12 #Mid 16QAM 20.24 21.90
LTE Band66 5 132322 12 #Max 16QAM 20.26 21.92
LTE Band66 5 132322 25 #0 16QAM 20.14 21.80
LTE Band66 5 132647 1 #0 16QAM 20.33 21.99
LTE Band66 5 132647 1 #Mid 16QAM 21.34 23.00
LTE Band66 5 132647 1 #Max 16QAM 21.63 23.29
LTE Band66 5 132647 12 #0 16QAM 19.76 21.42
LTE Band66 5 132647 12 #Mid 16QAM 19.76 2142
LTE Band66 5 132647 12 #Max 16QAM 19.68 21.34
LTE Band66 5 132647 25 #0 16QAM 20.13 21.79
LTE Band66 10 132022 1 #0 16QAM 21.00 22.66
LTE Band66 10 132022 1 #Mid 16QAM 20.93 22.59
LTE Band66 10 132022 1 #Max 16QAM 20.38 22.04
LTE Band66 10 132022 25 #0 16QAM 19.22 20.88
LTE Band66 10 132022 25 #Mid 16QAM 19.24 20.90
LTE Band66 10 132022 25 #Max 16QAM 19.32 20.98
LTE Band66 10 132322 1 #0 16QAM 2140 23.06
LTE Band66 10 132322 1 #Mid 16QAM 2144 23.10
LTE Band66 10 132322 1 #Max 16QAM 20.72 22.38
LTE Band66 10 132322 25 #0 16QAM 19.96 21.62
LTE Band66 10 132322 25 #Mid 16QAM 19.96 21.62
LTE Band66 10 132322 25 #Max 16QAM 19.98 21.64
LTE Band66 10 132622 1 #0 16QAM 2140 23.06
LTE Band66 10 132622 1 #Mid 16QAM 20.88 22.54
LTE Band66 10 132622 1 #Max 16QAM 20.99 22.65
LTE Band66 10 132622 25 #0 16QAM 19.61 21.27
LTE Band66 10 132622 25 #Mid 16QAM 19.61 21.27
LTE Band66 10 132622 25 #Max 16QAM 20.01 21.67
LTE Band66 15 132047 1 #0 16QAM 20.50 22.16
LTE Band66 15 132047 1 #Mid 16QAM 20.16 21.82
LTE Band66 15 132047 1 #Max 16QAM 19.28 20.94
LTE Band66 15 132322 1 #0 16QAM 21.41 23.07
LTE Band66 15 132322 1 #Mid 16QAM 20.98 22.64
LTE Band66 15 132322 1 #Max 16QAM 20.19 21.85
LTE Band66 15 132597 1 #0 16QAM 20.72 22.38
LTE Band66 15 132597 1 #Mid 16QAM 2043 22.09
LTE Band66 15 132597 1 #Max 16QAM 20.75 22.41
LTE Band66 20 132072 1 #0 16QAM 20.24 21.90
LTE Band66 20 132072 1 #Mid 16QAM 20.31 21.97
LTE Band66 20 132072 1 #Max 16QAM 19.96 21.62
LTE Band66 20 132322 1 #0 16QAM 21.07 22.73
LTE Band66 20 132322 1 #Mid 16QAM 20.93 22.59
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LTE Band66 20 132322 1 #Max 16QAM 19.70 21.36
LTE Band66 20 132572 1 #0 16QAM 20.06 21.72
LTE Band66 20 132572 1 #Mid 16QAM 20.16 21.82
LTE Band66 20 132572 1 #Max 16QAM 20.60 22.26
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6.2 Occupied Bandwidth

Bandwidth | UL _ RB _ 9% -26dB

Band (MHz) Channel RB Size Position Modulation OoBW EBW
(MHz) (MHz)

LTE Band4 14 19957 6 #0 QPSK 1.099 1.449
LTE Band4 14 20175 6 #0 QPSK 1.093 1.434
LTE Band4 14 20393 6 #0 QPSK 1.094 1.397
LTE Band4 3 19965 15 #0 QPSK 2.682 3.160
LTE Band4 3 20175 15 #0 QPSK 2.683 3.157
LTE Band4 3 20385 15 #0 QPSK 2.696 3.164
LTE Band4 5 19975 25 #0 QPSK 4.515 5.069
LTE Band4 5 20175 25 #0 QPSK 4.489 5.041
LTE Band4 5 20375 25 #0 QPSK 4.470 5.040
LTE Band4 10 20000 50 #0 QPSK 8.921 9.607
LTE Band4 10 20175 50 #0 QPSK 8.923 9.574
LTE Band4 10 20350 50 #0 QPSK 8.950 9.618
LTE Band4 15 20025 75 #0 QPSK 13.473 15.893
LTE Band4 15 20175 75 #0 QPSK 13.482 16.116
LTE Band4 15 20325 75 #0 QPSK 13.488 16.038
LTE Band4 20 20050 100 #0 QPSK 17.829 20.407
LTE Band4 20 20175 100 #0 QPSK 17.898 20.378
LTE Band4 20 20300 100 #0 QPSK 17.868 20.704
LTE Band4 14 19957 6 #0 QAM16 1.105 1.500
LTE Band4 14 20175 6 #0 QAM16 1.106 1.450
LTE Band4 14 20393 6 #0 QAM16 1.098 1.461
LTE Band4 3 19965 15 #0 QAM16 2.686 3.208
LTE Band4 3 20175 15 #0 QAM16 2.689 3.197
LTE Band4 3 20385 15 #0 QAM16 2.693 3.216
LTE Band4 5 19975 25 #0 QAM16 4513 5.014
LTE Band4 5 20175 25 #0 QAM16 4.487 4.994
LTE Band4 5 20375 25 #0 QAM16 4.484 4.960
Bandwidth | UL _ RB _ 99% -26dB

Band (MHz) Channel RB Size Position Modulation OoBW EBW
(MHz) (MHz)

LTE Band7 5 20775 25 #0 QPSK 4.512 4.957
LTE Band7 5 21100 25 #0 QPSK 4.490 5.051
LTE Band7 5 21425 25 #0 QPSK 4.484 4.981
LTE Band7 10 20800 50 #0 QPSK 8.913 9.550
LTE Band7 10 21100 50 #0 QPSK 8.922 9.656
LTE Band7 10 21400 50 #0 QPSK 8.922 9.554
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LTE Band7 15 20825 75 #0 QPSK 13.552 16.293
LTE Band7 15 21100 75 #0 QPSK 13.488 16.104
LTE Band7 15 21375 75 #0 QPSK 13.532 16.214
LTE Band7 20 20850 100 #0 QPSK 17.869 20.381
LTE Band7 20 21100 100 #0 QPSK 17.861 20.298
LTE Band7 20 21350 100 #0 QPSK 17.947 20.234
LTE Band7 5 20775 25 #0 QAM16 4.481 5.043
LTE Band7 5 21100 25 #0 QAM16 4.494 4.953
LTE Band7 5 21425 25 #0 QAM16 4478 5.034
. 99% -26dB
Bang | Dandwidth | UL | cosize | RB | Modulation| oBW | EBW
(MHz) Channel Position (MHz) (MHz)
LTE Band66 1.4 131979 6 #0 QPSK 1.098 1.434
LTE Band66 14 132322 6 #0 QPSK 1.095 1.454
LTE Band66 1.4 132665 6 #0 QPSK 1.092 1.471
LTE Band66 3 131987 15 #0 QPSK 2.68 3.091
LTE Band66 3 132322 15 #0 QPSK 2.696 3.131
LTE Band66 3 132657 15 #0 QPSK 2.695 3.188
LTE Band66 5 131997 25 #0 QPSK 4.491 5.031
LTE Band66 5 132322 25 #0 QPSK 4.482 5.072
LTE Band66 5 132647 25 #0 QPSK 4.484 5.036
LTE Band66 10 132022 50 #0 QPSK 8.934 9.605
LTE Band66 10 132322 50 #0 QPSK 8.921 9.632
LTE Band66 10 132622 50 #0 QPSK 8.905 9.651
LTE Band66 15 132047 75 #0 QPSK 13.501 16.486
LTE Band66 15 132322 75 #0 QPSK 13.505 16.273
LTE Band66 15 132597 75 #0 QPSK 13.528 16.304
LTE Band66 20 132072 100 #0 QPSK 17.92 20.679
LTE Band66 20 132322 100 #0 QPSK 17.905 20.28
LTE Band66 20 132572 100 #0 QPSK 17.936 20.224
LTE Band66 1.4 131979 6 #0 QAM16 1.101 1.474
LTE Band66 1.4 132322 6 #0 QAM16 1.105 1.435
LTE Band66 14 132665 6 #0 QAM16 1.09 1.42
LTE Band66 3 131987 15 #0 QAM16 2.694 3.107
LTE Band66 3 132322 15 #0 QAM16 2.686 3.218
LTE Band66 3 132657 15 #0 QAM16 2.684 3.242
LTE Band66 5 131997 25 #0 QAM16 4.496 5.137
LTE Band66 5 132322 25 #0 QAM16 4.502 5.124
LTE Band66 5 132647 25 #0 QAM16 4.496 5.019
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LTE Band 4 QPSK 1.4MHz CH-Low

LTE Band 4 QPSK 3MHz CH-Low
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1.0991 MHz
Transmit Froq Error 1,380 kMz

= B Bandwidth

% of OBW Power
1.44% MHz x d@

99.00 %
-26.00 a8

1741800600 Radia Sta. Nome

aHe
AvgiMokd: 30T
Riadia Device: BT

199 o
Ref 40.00 dBm

FVBW 180 kHz

Total Power

©Occupied Bandwidth
2.6824 MHz
Transmit Freq Ermor 6578 kHz

x dB Bandwidth

% of OBW Power
3,160 MHz x d8

99.00
-26.00 dB

LTE Band 4 QPSK 1.4MHz CH-Middle

LTE Band 4 QPSK 3MHz CH-Middle

Canter Freg: 1 T12500000 GHz s Stet- Mo
AvgiHeld: 2007708

Radia Devion: BT

enter 1.733 GHr Span L8 MHI

Sweep 3 ms

EVBW 01 kHz
Occupied Bandwidth Total Power
1.0934 MHz
535Hz % of DBW Power
14M4MHz  xdB

Transmit Freq Error
x dB Bandwidth

89.00 %
«26.00 dB8

[ ——————— ==

Conter Freg 1 712800000 Gz s Stat- Nomer
Agiield: 200700

R Devion; BTS

Ref 40.00 dBm

nter 1.733 GHz
[=Res BW 62 kHz

Span 6 MHz

SVEW 180 kHz Sweep 1.533 ms|

Cecupled Bandwidth Total Pawer 32.0 dBm

2.6830 MHz
1076 kHz of OBW Power
LISTMHz  xdB

Transmit Freq Ermor
1 dB Bandwidth

LTE Band 4 QPSK 3MHz CH-High

Radio S None:

Canner Froq: 1.784360000 Gz
Trig: FraeRun AvgiMold: 08000

Ao 40 88 Raehs Duvies: BTS

Span 2.8 MHz
Sweep Ims

EVEW 81 khz

Occupled Bandwidth Totsl Power 31.5 dBm

1.0941 MHz
887 Hz of OBW Powar
1307 MMz xdB

Transmit Fraq Error
x 8 Bandwidth

99.00 %
-26.00 0B

[y w———p— Y =
Conmtar Froq 1.753800000 Gty Radio £1e None:
Trig: Frae Run Avgitols M0
BAmen 40 48

Cantor Freq 1.753500000 GHz

Rasho Dwvies: 5TS

| _
[Center 1754 GHz
[#Res BW 82 kHZ

Occupled Bandwidth Total Power 32.0 dBm

2.695T7 MHz
Transmit Freq Error of OBW Power
x 4B Bandwidth xdB

99.00 %
-26.00 dB

Eurofins TA Technology (Shanghai) Co., Ltd.
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<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 4 QPSK 5MHz CH-Low

LTE Band 4 QPSK 10MHz CH-Low

enter 1713 GHZ
Res BN 100 kHz
©Occupied Bandwidth
4.5152 MHz
5.715 kMz
9 MHz

Transmit Fraq Ermor

x dB Bandwidth

FVBW 300 kHz

Total Power

% of OBW Power
x d@

& dBm

99.00 %
-26.00 dB

Radis Siat N

Faca Dwvice: 5T

Span 10 MHz
Sweep 1ms

Occupied Bandwidth

8.9210 MHz
19,988 kHz
8,607 MHz

Transmit Fraq Error

x dB Bandwidth

FVBW 620 kHz

Total Power

% of OBW Power
x d@

Fadis Siat N

Facs Device: 8TS

Span 20 MHz
Sweep 1 ms

31,3 dBm

99.00
-26.00 dB

LTE Band 4 QPSK 5MHz CH-Middle

LTE Band 4 QPSK 10MHz CH-Middle

3 oHz
FRes BW 100 kHz
Occupied Bandwidth
4.4889 MHz
2.085 kHz
5.041 MHz

Transmit Freq Error
1 dB Bandwidth

Canter Frag: | 712500000 GHz

SVEW 300 kHz

Total Power

% of OBW Power
x dB

Avgibold: 3067700
Radea Davion: BT

%
«26.00 d8

Fiades Stet Nome

fMwet 1
Ref 40.00 dBm

|Center 1.733 GHz
FRes BW 200 kHz
Occupied Bandwidth
8.9227 MHz
Transmit Freq Ermor 2 4 kHz

1 dB Bandwidth 8,574 MHz

Canter Frag: 1 723800000 G

SVEW B30 kHz

Total Power

% of OBW Power
xdB

M R e Mome
Awgibcid: 286700
Raka Device: BTS

Span 20 MHz
Swaep 1ms

o %

«26.00 dB8

fcenter 1753 GHz
[#Res BW 100 kHz

Occupied Bandwidth

4.4699 MHz
£.991 kHz
5.040 MHz

Transmit Freq Emror
x dB Bandwidth

EVEIN 300 kHz

31.6 dBm

99.00 %
-26.00 0B

Occupied Bandwidth

8.9501 MHz
Transmit Freq Error
x 08 Bandwidth

4.211 kHz
9.618 MMz

Camner Freq- 1.180360080 Gty
Mvgikala: 20800

Trig: FraeBun
sanen; 45 48

EVEWN 820 kHz

Radto B Mone:

Rasho Dwvies: BTS

3.7 dBm

of OBW Power
= dB8 b

$9.00 %
-26.00 0B
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<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 4 QPSK 15MHz CH-Low

LTE Band 4 QPSK 20MHz CH-Low

©Occupied Bandwidth

13.473 MHz
11.645 kHz
15.89 MHz

Transmit Fraq Ermor

x dB Bandwidth

FVBW 010 kHZ
Total Power 30,9 dBm

% of OBW Power
x d@

99.00 %
-26.00 dB

Radis Bial N

Faca Dwvice: 5T

Span 30 MHz
Sweep 1ms

Mer 172 GHZ
Res BIA 430 kHz

Occupied Bandwidth
17.829 MHz
AT.968 kHz
20.41 MHz

Transmit Fraq Error

x dB Bandwidth

Fadis 51t Mo

Facs Device: 8TS

Span 40 MHz

FVEW 1.2 MHz Sweep 1ms

Total Power 30,5 dBm

% of OBW Power
x d@

99.00
-26.00 dB

LTE Band 4 QPSK 15MHz CH-Middle

LTE Band 4 QPSK 20MHz CH-Middle

Canter Frag: | 712500000 GHz
Avgibold: 3067700

Fiades Stet Noma

Radea Davion: BT

[FRes BW 300 kHz

Occupied Bandwidth

13.482 MHz
01 kHz
16.12 MHz

Transmit Freq Error ar
1 dB Bandwidth

SVEW 010 kHz

Total Power

% of OBW Power %
x dB «26.00 d8

Occupied Bandwidth
17.898 MHz
24112 kHz
38 MHz

Transmit Freq Error
1 dB Bandwidth

Camter Prag 1 723500000 GH Rades St Nosa
AeggHsta: 200700

Ridea Derviow: BTS

SVEW 1.2 MHz

Total Power

% of OBW Power L %
xdB «26.00 dB8

91 dB
dBm

| .
e 1.748 GHx

[Cente:
[#Res BN 300 KMz

Occupied Bandwidth

13.488 MHz
11.780 kHz
16.04 MHz

Transmit Freq Emror
x dB Bandwidth

Canter Freq- 1.74T800000 Gz
Trig: Frae Bun Avgitiala 20800
sanen. 45 48

EVEN 910 kHz

32.0 dBm

OBW Power 9.00 %

-26.00 0B

FRadio 1 None:

Rasho Dwvies: BTS

lcenter 1725 GHz
[ERes BW 430 kM

Occupied Bandwidth

17.868 MHz
-7.888 kiHz
20,70 MHz

Transmit Freq Error
x B Bandwidth

Canner Freq- 1.748360000 Gy
Trig: FraeBun Mvgikala: 20800
sanen; 45 48

EVEN 1.2 MHz

31.9 dBm

of OBW Power
= dB8

$9.00 %
-26.00 0B

Eurofins TA Technology (Shanghai) Co., Ltd.
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<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 4 16QAM 1.4MHz CH-Low

LTE Band 4 16QAM 3MHz CH-Low

i Siaf. e

Facies Dwvice: 8T

FVEW 01 kHz

Occupied Bandwidth Total Power
1.1053 MHz

Transmit Freq Error -3,850 kHz
= B Bandwidth

% of OBW Power
1.500 MHz x d@

99.00 %
-26.00 a8

1741800600 Radia e Nome

aHe
AvgiMokd: 30T
Riadia Device: BT

199 o
Ref 40.00 dBm

FVBW 180 kHz

©Occupied Bandwidth Total Power
2.6856 MHz

Transmit Fraq Error 1M

x dB Bandwidth

311 dBm

% of OBW Power 99.00
3208 MHz x d8 -26.00 dB

LTE Band 4 16QAM 1.4MHz CH-Middle

LTE Band 4 16QAM 3MHz CH-Middle

Canter Prag: 1 T1I853000 GH R i Nose
AegHokd: 200700

Radia Devion: BT

enter 1.733 GHr Span L8 MHI

EVEW 01 kHz Sweep 3 ms

Occupied Bandwidth Total Power
1.1059 MHz

Transmit Freq Ermor 18 Hz % of OBW Power

x dB Bandwidth 1450 MHz  xdB

89.00 %
«26.00 dB8

[ ——————— o

Conter Freg 1 712800000 Gz Fades Stal- Nome
Agiield: 200700

R Devion; BTS

nter 1.733 GHz
[=Res BW 62 kHz

Span 6 MHz

SVEW 180 kHz Sweep 1.533 ms|

Cecupled Bandwidth Total Pawer 30.8 dBm

2.6886 MHz
Transmit Frag Ermor
1 dB Bandwidth

of OBW Power

LTE Band 4 16QAM 3MHz CH-High

Radko Biet Nose

Canner Froq: 1.784360000 Gz
Trig: FraeRun AvgiMold: 08000
Ao 40 88 Raehs Duvies: BTS

Span 2.8 MHz

EVEW 81 khz Bween I ms

Occupled Bandwidth Total Power 30.2 dBm

1.0980 MHz
Transmit Freq Ermor 46 Hz of OBW Powar
x dB Bandwidth 1.461 MHz x dB

99.00 %
-26.00 0B

[y w———p— Y )
Conmtar Froq 1.753800000 Gty Radio B¢ None
Trig: Frae Run Avgitols M0
BAmen 40 48

Cantor Freq 1.753500000 GHz

Rasho Dwvies: 5TS

| _
[Center 1754 GHz
[#Res BW 82 kHZ

Occupled Bandwidth Total Power 30.8 dBm

2.6932 MHz
1346 kMHz of OBW Power  99.00 %
3216 MHz  xdB -26.00 4B

Transmit Freq Error
x diB Bandwidth
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<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 4 16QAM 5MHz CH-Low

Occupied Bandwidth

4.5131 MHz
Transmit Freq Emor <7046 kHz
x dB Bandwidth 5.014 MHz

Span 10 MHz
SVEW 300 kHz Sweep 1 ms

Total Power 304 dBm

% of OBW Power 90.00 %
x dB8 -26.00 48

LTE Band 4 16QAM 5MHz CH-Middle

Cccupied Bandwidth

4.4868 MHz
Transmit Freq Error -6.087 kHz
% d8 Bandwidih 4,994 MHz

Hada S Nene

Fuadia Devics; BTS

Span 10 MHz
SVEW 300 kHz Sweep 1 ms)

Total Power 30.1 dBm

% of OBW Power 00.00 %
xdB «26.00 9B

LTE Band 4 16QAM 5MHz CH-High

[T er——T

Centor Freg 1.752500000 GHz

lcenter 1753 GHr
[Res BW 100 kH:

Occupled Bandwidth

4.4836 MHz
Transmit Freq Error -2.7T22 kHz
x dB Bandwidth 4.960 MHz

Raso e Mane

RasSo Devics: TS

HVEW 308 kM2

Total Power 30.4 dBm

% of OBW Power 99.00 %
x dB -26.00 dB
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<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 7 QPSK 5MHz CH-Low

LTE Band 7 QPSK 10MHz CH-Low

ai
Ref 40.00 dBm

enter 2500 GHZ
Res BN 100 kHz
©Occupied Bandwidth
4.5122 MHz
13,878 kHz
x dB Bandwidth 4957 MHz

Transmit Fraq Ermor

FVBW 300 kHz

Total Power

% of OBW Power
x d@

Span 10 MHz
Sweep 1ms

3 dBm

99.00 %
-26.00 dB

Occupied Bandwidth

Transmit Fraq Error

x dB Bandwidth

FVBW 620 kHz

Total Power 30,3 dBm

8.9131 MHz

28128 kMz
8.550 MHz

99.00
-26.00 dB

% of OBW Power
x d@

i S1at: N

Facs Device: 8TS

Span 20 MHz
Sweep 1 ms

LTE Band 7 QPSK 5MHz CH-Middle

LTE Band 7 QPSK 10MHz CH-Middle

Canter Fraq: 3 538000000 GHz
Avgibold: 3067700

Fiades Sret: Nome

Radea Davion: BT

[Center 2535 GHz
FRes BW 100 kHz

Occupied Bandwidth

4.4899 MHz
Transmit Freq Emor
x dB Bandwidth

6.054 kHz
5.051 MHz

SVEW 300 kHz

Total Power

% of OBW Power
x dB

%
«26.00 d8

Occupied Bandwidth
8.9221 MHz

13123 kHz
56 MHz

Transmit Freq Error
1 dB Bandwidth

Canter Fraq: 3 55000000 GHz
Angibotd: 3067700

Ridea Derviow: BTS

SVEW B30 kHz

Total Power

% of OBW Power L %
xdB «26.00 dB8

s Sret- Mome

Span 20 MHz
Swaep 1ms

Rl 18 4B
Reef 80,00 dBm

| .
e 2.568 GHx

I
[#Res BN 100 kiz

Occupied Bandwidth

4.4839 MHz
4.765 kHz
4,951 MHz

Transmit Freq Emror
x dB Bandwidth

Camser req: 7 S6TH00000 Gz

Trig: Fras Bus
sanen. 45 48

EVEIN 300 kHz

Avgitiala 20800

Rado Bre None:

Rasho Dwvies: BTS

9.4 dBm

99.00 %
-26.00 0B

Occupied Bandwidth

Transmit Freq Error
x B Bandwidth

Camner Freq: 7 883350000 Gty
Trig: Fraeum Mvgikala: 20800
sanen; 45 48

EVEWN 820 kHz

29.2 dBm

8.9224 MHz

Hz of OBW Power
= dB8

$9.00 %
-26.00 0B

Eurofins TA Technology (Shanghai) Co., Ltd.
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<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 7 QPSK 15MHz CH-Low

LTE Band 7 QPSK 20MHz CH-Low

El‘i'.“‘ ? o8 .’
Res BN 300 kM2
©Occupied Bandwidth
13.552 MHz
65,962 kHz
16.29 MHz

Transmit Fraq Ermor

x dB Bandwidth

FVBW 010 kHz

Total Power

% of OBW Power
x d@

Span 30 MHz
Sweep 1ms

4 dBm

99.00 %
-26.00 dB

Occupied Bandwidth
17.869 MHz
Transmit Freq Error

x dB Bandwidth

FVEW 1.2 MHz

Total Power 30,4 dBm

99.00
-26.00 dB

% of OBW Power
x d@

Fadis Sl Noe

Facs Device: 8TS

Span 40 MHz
Sweep 1 ms

LTE Band 7 QPSK 15MHz CH-Middle

Canter Fraq: 3 538000000 GHz

Fiades Sref- Noma
Avgibold: 3067700

Radea Davion: BT

[Center 2535 GHz
FRes BW 300 kHz

Occupied Bandwidth

13.488 MHz
20473 kHz
16.10 MHz

Transmit Freq Error
1 dB Bandwidth

SVEW 010 kHz

Total Power

% of OBW Power
x dB

%
«26.00 d8

Cecupied Bandwidth

17.861 MHz
Transmit Freq Ermor iHz
30 MHz

x dB Bandwidth

i
Angibotd: 3067700

Ridea Derviow: BTS

SVEW 1.2 MHz

Total Power

% of OBW Power L %
xdB «26.00 dB8

s Sret: Nome

icenter 2,583 GHz

[Cente:
[#Res BN 300 kiz

Occupied Bandwidth

13.532 MHz
2757 kHz
16.21 MHz

Transmit Freq Emror
x dB Bandwidth

Cancer Freq: 7 847350080

Trig: Fras Bus
sanen. 45 48

EVEN 910 kHz

OBW Power

Gir Radio Bie None:

Avgitiala 20800
Rasho Dwvies: BTS

9.4 dBm

99.00 %
-26.00 0B

Occupied Bandwidth
17.947 MHz
08T kHz
20.23 MHz

Transmit Freq Error
x B Bandwidth

Camner Freq: 7 880360020 Gty
Trig: FraeBum Mvgikala: 20800
sanen; 45 48

EVEN 1.2 MHz

29.4 dBm

of OBW Power
= dB8

$9.00 %
-26.00 0B

Rarto Bid None:

Rasho Dwvies: BTS

Eurofins TA Technology (Shanghai) Co., Ltd.
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<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 7 16QAM 5MHz CH-Low

gt

0000 GHz

Occupied Bandwidth

4.4810 MHz
1.560 kHz
5.043 MHz

Transmit Freq Eror

x dB Bandwidth

e Bt Nane

P TS

Span 10 MHz
Sweep 1ms

FVBW 300 kHz

Total Power 2.7 dBm

% of OBW Power
x dB8

99.00 %
-26.00 48

LTE Band 7 16QAM 5MHz CH-Middle

|center 2535 GHz
FRes BW 100 kH2
Cccupied Bandwidth
4.4940 MHz
1277 kHz
4,953 MHz

Transmit Freq Emor
x dB Bandwidth

Hado 52 Nene

Fuadia Devics; BTS

Span 10 MHz
Swaep 1ms

SVEW 300 kHz

Total Power 30.2 dBm

00.00 %
«26.00 9B

% of OBW Power
xdB

LTE Band 7 16QAM 5MHz CH-High

[T er——T

Centor Freg 2 567500000 GHz

|center 2508 GHz
[#Res BW 100 kH:

Occupled Bandwidth

44777 MHz
A AT kHz
5,034 MHz

Transmit Freg Error
x dB Bandwidth

FRaso bas Mane

RasSo Devics: TS

HVEW 308 kM2

Total Power 29.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB
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<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 66 QPSK 1.4MHz CH-Low

LTE Band 66 QPSK 3MHz CH-Low

FVEW 01 kHz

Occupied Bandwidth Total Power

1.0981 MHz
Transmit Froq Error 3448 kMz

= B Bandwidth

% of OBW Power
1.434 MHz x d@

99.00 %
-26.00 a8

1741800600 [

aHe
AvgiMokd: 30T
Riadia Device: BT

199 o
Ref 40.00 dBm

FVBW 180 kHz

Total Power

©Occupied Bandwidth
2.6799 MHz
Transmit Freq Ermor

x dB Bandwidth

313 dBm
0 kHz % of OBW Power

A 99.00
3.091 MHz x d8

-26.00 dB

LTE Band 66 QPSK 1.4MHz CH-Middle

LTE Band 66 QPSK 3MHz CH-Middle

Camter Prag: 1 TASG63605 GH s i Nowe
AegHokd: 200700

Radia Devion: BT

Span L8 MHI,
Sweep 3 ms

EVBW 01 kHz
Occupied Bandwidth Total Power
1.0948 MHz
A970kHz % of DBW Power
1454 MHz 1 dB

Transmit Freq Error
x dB Bandwidth

89.00 %
«26.00 dB8

Conter Freg 1 743000000 Gz s Stat: Nome
Agiield: 200700

R Devion; BTS

Ref 40.00 dBm

mier 1.745 GHr
[FRes BW 52 kHz

Span 6 MHz

SVEW 180 kHz Sweep 1.533 ms|

Cecupled Bandwidth Total Pawer 31.9 dBm

2.6956 MHz
21 kHz of DBW Power
LIMMHz xdB

Transmit Freq Ermor 1
1 dB Bandwidth

LTE Band 66 QPSK 3MHz CH-High

Camner Freg: 1. 770300000 Gz Fadio Bid- Nose
Trig: FraeRun AvgiMold: 08000

Ao 40 88 Raehs Duvies: BTS

fcenter 1.779 GHz

Span 2.8 MHz
Sweep Ims

EVEW 81 khz

Occupled Bandwidth Total Power 30.9 dBm

1.0925 MHz
2.944 khz of OBW Powar
1ATI MMz xdB

Transmit Fraq Error
x 8 Bandwidth

99.00 %
-26.00 0B

[y w———p— Y )
Conmter Froq 1,778500000 Gty Radio Big- Rone
Trig: Frae Run Avgitols M0
BAmen 40 48

Cantor Freq 1.77B500000 GHz

Rasho Dwvies: 5TS

| :
fcenter 1779 GHz
|eres B 62 kHz

Occupled Bandwidth Total Power 31.6 dBm

2.6948 MHz
4 kHz of OBW Power
IEEMHz  ndB

99.00 %
-26.00 dB

Transmit Freq Error
x diB Bandwidth
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<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 66 QPSK 5MHz CH-Low

LTE Band 66 QPSK 10MHz CH-Low

enter 1713 GHZ
[FRes BW 100 kHz
Occupied Bandwidth
4.4912 MHz

Transmit Freq Error 14,460 kHz

= B Bandwidth 5.031 MHz

SVBW 300 kM2

Total Power

% of OBW Power
x d@

Span 10 MHz
Sweep 1ms

99.00 %
-26.00 a8

s 1715 GHz
Res BN 200 kM2
Occupied Bandwidth
8.9341 MHz
<340 Hz
8.605 MHz

Transmit Fraq Error

x dB Bandwidth

5000000 GHE
AvgiMokd: 30T

FVBW 620 kHz

Total Power

% of OBW Power
x d8

99.00
-26.00 dB

Fades Biat Noma

Riadia Device: BT

Span 20 MHz
Sweep 1 ms;

LTE Band 66 QPSK 5MHz CH-Middle

LTE Band 66 QPSK 10MHz CH-Middle

Canter Frag: 1 745000000

GHz Fadis Srak: Nose

Avgibold: 3067708

Radia Devion: BT

enter 1,745 GHz
[sRes BW 100 kHz
Occupied Bandwidth
4.4819 MHz
Transmit Fraq Ermor
x dB Bandwidth

4,827 kHz

SVEW 300 kHz

Total Power

% of OBW Power
xdB

Span 10 MHz
Ewaep 1ms

89.00 %
«26.00 dB8

Ref 40.00 dBm

nter 1.745 GHz
FRes BW 200 kHz
Occupled Bandwidth
8.9211 MHz
18,835 kHz
MHz

Transmit Freq Ermor
1 dB Bandwidth

Camter Frag 1 145000000 GHz
Augibiotd: 300700

SVEW 620 kHI

Total Power 31.2 dBm

of OBW Fower
x dB

s S1ek: Nome

R Devion; BTS

LTE Band 66 QPSK 10MHz CH-High

fcenter 1778 GHz
[ERes B 100 KMz
Occupled Bandwidth
4.4844 MHz
Transmit Freq Emor
x 0B Bandwidth

10.595 kHz
5.036 MHz

Canner Freq: 1.777300000 Gz

Trig: FraeBun
Ao 40 88

EVEN 300 kHz

Total Power

% of OBW Power
x dB8

Radko Bie Mose

AvgiMold: 08000
Raehs Duvies: BTS

31.1 dBm

99.00 %
-26.00 0B

i Yo Kok B et
Cantor Freq 1.775000000 GHz

Occupled Bandwidth

8.9054 MHz
Transmit Freq Error 1 1 kHz
x 08 Bandwidth 9,651 MHz

Conmter Froq 1,775300000 Gty
Trig: Frae Run Avgitols M0
BAmen 40 48

Total Power 30.8 dBm

of OBW Power
x dB8

99.00 %
-26.00 dB

Rasto Bie- None:

Rasho Dwvies: 5TS

‘Bpan 20 MHz
Bween 1ms

Eurofins TA Technology (Shanghai) Co., Ltd.
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<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 66 QPSK 15MHz CH-Low

LTE Band 66 QPSK 20MHz CH-Low

LT e
Ref 40.00 dBm

enter 1718 GHZ
[URes B 300 kHz
Occupied Bandwidth
13.501 MHz
26,382 kHz
16.49 MHz

Transmit Fraq Error

= B Bandwidth

FVEW 010 kHz

Total Power

% of OBW Power
x d@

Riadia Staf. Nose

Facies Dwvice: 8T

Span 30 MHz
Sweep 1ms

30,1 dBm

99.00 %
-26.00 a8

Occupied Bandwidth
17.920 MHz
40,027 kHz
20.68 MHz

Transmit Fraq Error

x dB Bandwidth

Fades Biat Noa

1730000000 GHE
AvgiMokd: 30T

Riadia Device: BT

Span 40 MHz

FVBW 1.2 MHz Sweep 1ms

Total Power 29.9 dBm

% of OBW Power
x d8

99.00
-26.00 dB

LTE Band 66 QPSK 15MHz CH-Middle

LTE Band 66 QPSK 20MHz CH-Middle

Canter Frag: 1 745000000

GHz s Siek: Mome

Avgibold: 3067708

Radia Devion: BT

enter 1 GHz
ERes BW 300 kHz
Occupied Bandwidth
13.505 MHz
32551 kHz
16.27 MHz

Transmit Freq Error
x dB Bandwidth

SVEW 0910 kHz

Total Power

% of OBW Power
xdB

Span 30 MHz
Ewoep 1ms

89.00 %
«26.00 dB8

Ref 40.00 dBm

Occupled Bandwidth

17.905 MHz
42,478 kHz
2026 MHz

Transmit Freq Ermor
1 dB Bandwidth

s Sret: Nome

Camter Frag 1 145000000 GHz

R Devion; BTS

SVEW 1.2 MHz

Total Power 31.2 dBm

of OBW Fower
x dB

LTE Band 66 QPSK 20MHz CH-High

lcenter 1.773 GHz

Occupled Bandwidth

13.528 MHz
15.645 kHz
16.30 Mz

Transmit Fraq Error
x 8 Bandwidth

Canner Freq: 1777800080
Trig: FraeRun
Ao 40 88

EVEN 910 kHz

Total Power

of OBW Power
x dB8

G Fadio Bis- Nose
AvgiMold: 08000

Raehs Duvies: BTS

30.6 dBm

99.00 %
-26.00 0B

[y w———p— Y

Cantor Freq 1.770000000 GHz

Occupled Bandwidth

17.936 MHz
18.581 kHz
20,22 MHz

Transmit Freq Error
x diB Bandwidth

Conmter Froq; 1,770300000 Gty Radio Eig- None:
Trig: Frae Run Avgitols M0

BAmen 40 48 Rasho Dwvies: 5TS

‘Bpan 40 MHz
Sween 1 ms

Total Power 30.4 dBm

of OBW Power
x dB8

99.00 %
-26.00 dB
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LTE Band 66 16QAM 1.4MHz CH-Low

LTE Band 66 16QAM 3MHz CH-Low

[ —————r > il

i 511 N

Pracies Dwvice: 8TS

FVEW 01 kHz

©Occupied Bandwidth Total Power
1.1014 MHz

671 Hz % of OBW Power
1.474 MHz x da8

99.00 %
-26.00 dB

Transmit Fraq Error

= dB Bandwidth

1711800000 Fades Buaf Nowa

aHe
AvgiMokd: 30T
Riadia Device: BT

199 o
Ref 40.00 dBm

FVBW 180 kHz

Total Power

©Occupied Bandwidth
2.6939 MHz
Transmit Freq Ermor 376 Hz

x dB Bandwidth

% of OBW Power
3,107 MHz x dB8

99.00
-26.00 dB

LTE Band 66 16QAM 1.4MHz CH-Middle

LTE Band 66 16QAM 3MHz CH-Middle

Camter Prag: 1 TASG63605 GH Fadis i Nose
AegHokd: 200700

Radia Devion: BT

Span L8 MHI,
Sweep 3 ms

EVBW 01 kHz
Occupied Bandwidth Total Power
1.1051 MHz
2848 kHz % of DBW Power
1435MHz  xdB

Transmit Freq Error
x dB Bandwidth

89.00 %
«26.00 dB8

nter Freq 1. 745000000 GHz Canter Frag 1 143600000 GHE Fisdia e Noma

R Devion; BTS

Ref 40.00 dBm

mier 1.745 GHr
[FRes BW 52 kHz

Span 6 MHz

SVEW 180 kHz Sweep 1.533 ms|

Cecupled Bandwidth Total Pawer 31.0 dBm

2.6860 MHz
120 Hz of DBW Power
1EMHz  xdB

Transmit Freq Ermor
1 dB Bandwidth

LTE Band 66 16QAM 3MHz CH-High

Camner Freg: 1. 770300000 Gz Fadio Bi8 Nose
Trig: FraeRun AvgiMold: 08000

Ao 40 88 Raehs Duvies: BTS

fcenter 1.779 GHz

Span 2.8 MHz
Sweep Ims

EVEW 81 khz

Occupled Bandwidth Total Power 30.1 dBm

1.0901 MHz
3,074 kHz of OBW Powar
1420 MHz  xdB

Transmit Fraq Error
x 8 Bandwidth

99.00 %
-26.00 0B

[y w———p— Y .

DOB00 GHz Comser Frog: 1778900050 Gt Rasio Sg- None
Trig: Froe Rus Avgitola: 108300

BAmen 40 48

Cantar Freq 1.77

Rasho Dwvies: 5TS

| :
fcenter 1779 GHz
|eres B 62 kHz

Occupled Bandwidth Total Power 30.8 dBm

2.6842 MHz
591 Hz of OBW Power
3242MHz  ndB

Transmit Freq Error
x diB Bandwidth

99.00 %
-26.00 dB
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LTE Band 66 16QAM 5MHz CH-Low

Occupied Bandwidth
4.4958 MHz
627 Hz
5137 MHz

Transmit Freq Eror

x dB Bandwidth

Span 10 MHz
Sweep 1ms

SVBW 300 kN2
Total Power 20.6 dBm
% of OBW Power  99.00 %
x dB -26.00 dB

LTE Band 66 16QAM 5MHz CH-Middle

[Center 1.743 GHz
[FRes BW 100 kHz

Cccupied Bandwidth
4.5025 MHz
664 Hz
5.124 MHz

Transmit Freq Emor
x dB Bandwidth

Hada B Nene

Fuadia Devics; BTS

Span 10 MHz
Swaep 1ms

SVEW 300 kHz

Total Power 30.0 dBm

% of OBW Power
xdB

00.00 %
«26.00 9B

LTE Band 66 16QAM 5MHz CH-High

[T er——T

Centor Freg 1.777500000 GHz

|center 1778 GHz
[#Res BW 100 kH:

Occupled Bandwidth

4.4963 MHz
3.344 kHz
5,019 MHz

Transmit Freg Error
x dB Bandwidth

Rasio bas Wane

RasSo Devics: TS

HVEW 308 kM2

Total Power 29.7 dBm

% of OBW Power
x dB -26.00 dB

99.00 %
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6.3 Band Edge Compliance

All the test traces in the plots shows the test results clearly.

LTE Band 4 QPSK 1.4MHz CH-Low, 1 RB

LTE Band 4 QPSK 1.4MHz CH-High, 1 RB

Center 1.710000 GHz

#Res BW 15 kHz FVBW 43 kHE*

BAvp Tyew AME
RvgiHiald: 108100

Center 1.755000 GHz
#Res BW 15 kHz

2.800 MHz

Sp.
FVBW 43 kHE Sweep 1547 ms (1001 pes))

LTE Band 4 QPSK 1.4MHz CH-Low, 100%RB

LTE Band 4 QPSK 1.4MHz CH-High, 100%RB

T s

req 1.710000000 GHz BAvg Type AME
= o Avgitickd 103100
Reef Offast 157 o
Ref 30.00 dBm

Center 1.710000 GHz
#Res BW 13 kHz

Span 2,800 MHz

FVEW 43 kHZ" Sweep 1547 ms (1007 ps))

s Trig Freeun
sanen. 40 68

Center 1.755000 GHz
ERes B 15 kHz

Span 2,500 MHz

EVEW 43 KHZ* Sweep 1547 ms (1001 pes)

LTE Band 4 QPSK 3MHz CH-Low, 1 RB

LTE Band 4 QPSK 3MHz CH-High, 1 RB

Center 1.710000 GHz
#Res BW 3] kHz

Span 6.000 MHz

SVBW 100 kHZ* Sweep 6.800 ms (1001 pis)|

I v e e e 0 =

“Frog 1.755000000 GHz #awg Type RS

Avgiodd: 20100

Span 6.000 MHz
Sweep 6.B00 ms (1001 pis)|

Center 1.755000 GHz
#Res BIW 1) kHz

FVEW 100 kH"

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 50 of 105

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.




<% eurofins
RF Test Report

Report No.: R2407A0983-R3

LTE Band 4 QPSK 3MHz CH-Low, 100%RB

LTE Band 4 QPSK 3MHz CH-High, 100%RB

Bhug Type: P
AgrHokd: WG1B8

Center 1.710000 GHz
BRes B 33 kHz

) Epan 6.000 MHz
FVEW 100 kHE*

Sweep 6,800 ms (1001 ps)|

Bhy Type: M5
bk 01D

Rer Offwet 1.7 g

Red 30,00 dBm

Center 1.7
WRes. BN 13 kH

Epan 0.000 MHz

WVEW 100 kHz* Sweep 6800 ms (1001 pis)|

LTE Band 4 QPSK 5MHz CH-Low, 1 RB

LTE Band 4 QPSK 5MHz CH-High,

0 o
AgiHold: 5201

Center 1.710000 GHz
#Res BW 51 kHz

Epan 10,00 MHz
Sweep 4.800 ms (1001 pts))

#VBW 150 KHI*

Type: M3
AgiHold: #6100

Center 1.755000 GHz
#Res BW 51 kHz

Epan 10,00 MHz
Sweep 4800 ms (1001 pts))

FVEW 130 kHr*

LTE Band 4 QPSK 5MHz CH-Low, 100%RB

LTE Band 4 QPSK 5MHz CH-High, 100%RB

Bt pacrr i na

Trig: Fres@un
sanen. 40 48

Center 1.7 10000 GHz
ERes B 51 kHz

Bpan 10,00 MHz
Sweep 4.500 ms (1001 pis)

FVEW 150 kHT"

g Type AME
Avgihiakd: 1080

Trig: Free@un
sanen. 45 48

0o

Center 1.755000 GHz
ERes B 51 kHz

Span 1000 MHz

EVEW 150 kHz* Swoep 4500 ms (1001 pts)|
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LTE Band 4 QPSK 10MHz CH-Low, 1 RB

LTE Band 4 QPSK 10MHz CH-High, 1 RB

Bhug Type: P
AgrHokd: WG1B8

Center 1.71000 GHz
BRtes. BN 100 kHz

) Span 20.00 MHz
FVBIN 300 kHE*

Sweep 2533 ms (1001 prs)|

By Type
ok

RS
eded: 100810

Baf Offwet 17 i3
Ref 30.00 dBm

Center 1.75500 GHz
WRes. BIN 100 kHz

an 20,00 MHz

EVEW 300 kHE* 1% (1001 pis)

LTE Band 4 QPSK 10MHz CH-Low, 100%RB

LTE Band 4 QPSK 10MHz CH-High, 100%RB

0 o
AgiHold: 1967100

Center 1.71000 GHz
#Res BW 100 kHz

Span 20.00 MHz
Sweep 2.531 ms (1001 pis)|

FVEBW 300 KHI*

Type: M3
AgiHold: #6100

Coenter 1.75500 GHz
#Res BW 100 kHz

Span 20.00 MHz
Sweep 1.533 ms (1001 pis)|

FVBW 300 kHI*

LTE Band 4 QPSK 156MHz CH-Low,

LTE Band 4 QPSK 15MHz CH-High, 1 RB

Bt pacrr i na

Trig: Fres@un
sanen. 40 48

Center 1.7 1000 GHz
#Res BV 130 kHz

Span 30.00 MHz
Sweep 1.667 ms (1001 ps)

FVBW 470 kH*

g Type AME
Avgihiakd: 1080

Trig: Free@un
sanen. 45 48

0o

Center 1.75500 GHz
#Res BV 130 kHz

Span 30.00 MHz

EVEW 470 kHZ* Swoep 1.567 ms (1001 pts)
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LTE Band 4 QPSK 15MHz CH-Low, 100%RB

LTE Band 4 QPSK 15MHz CH-High, 100%RB

Bhug Type: P
AgrHokd: WG1B8

Center 1.71000 GHz

Epan 30,00 MHz
BRes. BN 150 kHz

WVEW 470 kHr* Sweep 1667 ms (1001 pis)|

By Type
ok

RS
eded: 100810

Baf Offwet 17 i3
Ref 30.00 dBm

Center 1.75500 GHz
WRtes. BIN 150 kHz

Epan 30.00 MHz
Sweep 1667 me (1001 pts)

WVEW 470 kHE*

LTE Band 4 QPSK 20MHz CH-Low, 1 RB

LTE Band 4 QPSK 20MHz CH-High, 1 RB

0 o
AgiHold: 1967100

Center 1.71000 GHz
#Res BW 700 kHz

Span 40,00 MHz
Sweep 1.267 ms (1001 pts)

FVEW 620 kHr*

Type: M3
AgiHold: #6100

Coenter 1.75500 GHz
#Res BW 700 KHz

Epan 40,00 MHz
Sweep 1.267 ms (1001 pts)|

FVEW 620 kHr*

LTE Band 4 QPSK 20MHz CH-Low, 100%RB

LTE Band 4 QPSK 20MHz CH-High, 100%RB

Bt pacrr i na 3

Trig: Fres@un
sanen. 40 48

Center 1.7 1000 GHz
#Res BW 200 kHz

Span 40.00 MHz

FVEBW 620 kHI" Sweep 1.267 ms (1001 pts)|

Bt e e ena 3

g Type AME
Avgitiakd: 103100

Trig: Free@un
sanen. 45 48

Center 1.75500 GHz
#Res BIW 200 kHz

Span 40.00 MHz

SVBW 820 kHZ* Swoep 1.267 ms (1001 pts)
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LTE Band 4 16QAM 1.4MHz CH-Low, 1 RB

LTE Band 4 16QAM 1.4MHz CH-High, 1 RB

Shvg Type: AME
Avgield: 100108

Center 1.710000 GHz
BRes BN 15 kHz

&p.

WVEW 43 ke Bweep 1547

By Type
ok

RS
eded: 100810

Baf Offwet 17 i3
Ref 30.00 dBm

Center 1755000 GHz
IRes BW 15 kM2

Bpan 2500 MHz

WVEW 43 kR Sweep 1547 ms (1001 ps)|

LTE Band 4 16QAM 1.4MHz CH-Low, 100%RB

LTE Band 4 16QAM 1.4MHz CH-High, 100%RB

0 o
AgiHold: 1967100

Center 1.710000 GHz
#Res BW 13 kHz

Span 2.800 MHz

SVEW 43 kHE Sweep 1547 ms (1001 pts)

Type: M3
AgiHold: #6100

Center 1.755000 GHz
#Res BW 13 kHz

Span 2.800 MHz
Sweep 1547 ms (1001 pts)

FVEW 43 kHe'

LTE Band 4 16QAM 3MHz CH-Low, 1 RB

LTE Band 4 16QAM 3MHz CH-High, 1 RB

Bt pacrr i na

Trig: Fres@un
sanen. 40 48

Center
EFes B

Span 6,800 MHz

SVEW 100 kHZ* Sweep 6.800 ms (1001 pis)

Bt e e ena

g Type AME
Avgihiakd: 1080

Trig: Free@un
sanen. 45 48

0o

Center 1.,
FRes BN

Span 6,800 MHz

SVEW 100 kHz* Swoep 6800 ms (1001 pts)
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LTE Band 4 16QAM 3MHz CH-Low, 100%RB LTE Band 4 16QAM 3MHz CH-High, 100%RB

Bhug Type: P
AgrHokd: WG1B8

Bhy Type: M5

drvgrleld: 108103 T

Reof Offwet 1.7 di »
Red 30,00 dBm

Center 1.710000 GHz ) "~ Epan 6.000 MHz

Center 1.75500 ) i " Bpan 6,000 MHz
WRes BN 33 kHz IVBW 100 kHE* Sweep §.800 ms (1001 pts)

BRes B 33 kH. WVEW 100 kHz* Sweep 6800 ms (1001 pis)|

LTE Band 4 16QAM 5MHz CH-Low, 1 RB LTE Band 4 16QAM 5MHz CH-High, 1 RB

Type: M3
AgiHold: #6100

0 o
AgiHold: 1967100

Center 1.710000 GHz Epan 18,00 MHz

Center 1.755000 GHz Epan 18,00 MHz
#Res BIN 51 kHz #VEW 150 kHr* Sweep 4.800 ms (1001 pts)

#Res BW 51 kHz FVEW 130 kHr* Sweep 4,800 ms (1001 pts)|

LTE Band 4 16QAM 5MHz CH-Low, 100%RB LTE Band 4 16QAM 5MHz CH-High, 100%RB

Bt pacrr i na 3

g Type AME
Trig: Free@un Avgitiakd: 103100
sanen. 45 48

Trig: Fres@un
sanen. 40 48

Center 1.7 10000 GHz Span 10.00 MHz

Center 1.733000 GHz Epan 10.00 MHz
#Res B 51 kHz SVEW 150 kHz* Sweep 4.800 ms (1001 pis)

#Res B 51 kHz SWEW 150 kHz" Sweep 4.500 ms (1001 pts)
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LTE Band 4 16QAM 10MHz CH-Low, 1 RB

LTE Band 4 16QAM 10MHz CH-High, 1 RB

Bhug Type: P
AgrHokd: WG1B8

Center 1.71000 GHz

BRes BW 100 kHr WVEW 300 kHr*

Bhy Type: M5
drvgrleld: 108103

Baf Offwet 17 i3
Ref 30.00 dBm

Center 1.75500 GHz
WRes. BIN 100 kHz

Span 20.00 MHz
Sweep 2531 ms (1001 pts)

WVEW 300 kHr*

LTE Band 4 16QAM 15MHz CH-Low, 1 RB

LTE Band 4 16QAM 15MHz CH-High, 1 RB

0 s
AgiHold: 1967100

Center 1.71000 GHz
#Res BW 150 kHz

Epan 30,00 MHz
Sweep 1667 ms (1001 pis)

FVEW 470 kHT*

T =

ter Freq 1.755000000 GHz BAwg Typs RMI
i AgiHold: #6100

Coenter 1.75500 GHz
#Res BW 150 kHz

Span 30,00 MHz
Sweep 1667 ms (1001 pts)

FVBW 470 KHI*

LTE Band 4 16QAM 20MHz CH-Low,

LTE Band 4 16QAM 20MHz CH-High, 1 RB

Bt pacrr i na 3

oq 1.710000000 GHz
Trig: Fres@un
sanen. 40 48

Reef Offant 158 dB
Ref 30.00 dBm

Center 1.7 1000 GHz
#Res BW 200 kHz

Span 40.00 MHz

FVEBW 620 kHI" Sweep 1.267 ms (1001 pts)|

Bt e e ena 3

oq 1.755000000 GHz ®aug T !
Trig: Free@un AvgiMioid- 108100
sanen. 45 48

el Offent 17 6B
Ref 30.00 dBm

Span 40.00

FVBW 620 kHI" Sweep 1.267 ms (1001
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LTE Band 7 QPSK 5MHz CH-Low, 1 RB

LTE Band 7 QPSK 5MHz CH-High, 1 RB

LTE Band 7 QPSK 5MHz CH-Low, 100%RB

LTE Band 7 QPSK 5MHz CH-High, 100%RB

LTE Band 7 QPSK 10MHz CH-Low, 1 RB

LTE Band 7 QPSK 10MHz CH-High, 1 RB

[ i
. T
T Ll
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LTE Band 7 QPSK 10MHz CH-Low, 100%RB LTE Band 7 QPSK 10MHz CH-High, 100%RB

LTE Band 7 QPSK 15MHz CH-Low, 1 RB LTE Band 7 QPSK 15MHz CH-High, 1 RB

Iy

LTE Band 7 QPSK 15MHz CH-Low, 100%RB LTE Band 7 QPSK 15MHz CH-High, 100%RB
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LTE Band 7 QPSK 20MHz CH-Low, 1 RB

H'{'\h-
J VR o
S | h‘ :

| - e

LTE Band 7 QPSK 20MHz CH-Low, 100%RB

LTE Band 7 QPSK 20MHz CH-High, 1 RB

LTE Band 7 QPSK 20MHz CH-High, 100%RB

LTE Band 7 16QAM 5MHz CH-Low, 1 RB

LTE Band 7 16QAM 5MHz CH-High, 1 RB
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LTE Band 7 16QAM 5MHz CH-Low, 100%RB LTE Band 7 16QAM 5MHz CH-High, 100%RB

LTE Band 7 16QAM 10MHz CH-Low, 1 RB LTE Band 7 16QAM 10MHz CH-High, 1 RB

R

[T
| L™ '
/ My At

'_,,_,_.“»/““" Tovsionsi

LTE Band 7 16QAM 15MHz CH-Low, 1 RB LTE Band 7 16QAM 15MHz CH-High, 1 RB
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